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December 23, 2009 

  

Mr. Jon Peterson  

Brownfields Project Manager 

U.S. EPA Region 5 

77 West Jackson Boulevard  

Mail Code: SE-7J  

Chicago, IL 60604-3507 

 

Subject: Presentation of Building Inspection Results  

Mirro Building No. 9 

Manitowoc, Wisconsin 

Technical Direction Document No. S05-0906-001 

STN JV Contract No. EP-S5-06-03 
 

Dear Mr. Peterson: 

 

On behalf of the United States Environmental Protection Agency (U.S. EPA), the Sullivan 

International/T N & Associates, Inc. (now Oneida Total Integrated Enterprises (OTIE)) Joint 

Venture Team’s (STN JV) Superfund Technical Assessment and Response Team (START) has 

overseen completion of a building inspection and corresponding report for the Mirro Building No. 

9 property (Subject Property) located at 9180 South 5th Avenue in Manitowoc, Wisconsin. The 

building inspection and the attached Building Inspection Report were completed by a building 

inspection firm, Harenda Management Group (Harenda), retained by OTIE on behalf of STN JV. 

Harenda is based in New Berlin, Wisconsin.  

 

This work was performed in response to a request for assistance to the U.S. EPA received from 

the City of Manitowoc, Manitowoc, Wisconsin. The City of Manitowoc is interested in 

supporting the Subject Property owner in demolition or renovation of the Subject Property 

building to facilitate redevelopment. The building inspection focused on identifying and 

quantifying building materials and equipment that might require special handling and disposal as 

part of building demolition or renovation activities. The Building Inspection Report (prepared by 

Harenda December 2009) and reviewed and approved by STN JV provides the results of the 

inspection. It is understood that these results will be used to support the development of building 

demolition or redevelopment plans and specifications and the identification of a qualified building 

demolition or redevelopment contractor by the building owner. This report does not provide any 

recommendations with respect to the abatement, handling or disposal of the identified materials. 

Background 

The following background information was obtained from documentation of various prior site 

assessments and investigations performed at the Subject Property. 

 

The Subject Property is comprised of approximately 17 buildings, of various heights, and ages, 

combined together as one structure, which occupies an entire city block between Franklin Street, 
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South 15th Street, Washington Street, and South 16th Street. Sidewalks and paved loading dock 

driveways comprise the remainder of the Subject Property. The existing structure on the Subject 

Property was constructed in multiple phases between 1904 and 1927. From 1898 to 1986, the 

property was used to manufacture various aluminum products, including aluminum cookware. All 

manufacturing activities at the Subject Property ceased in 1986. Mirro corporate and engineering 

offices were maintained on the sixth and seventh floors of the structure until 2001. The structure 

was vacated in 2001 and has remained unused since then. 

 

The seventeen buildings can be effectively grouped into four portions, referred to as buildings for 

the purposes of this inspection:  

• A seven story building (south side of the block) that housed offices in addition to 

manufacturing operations, 

• A five-story connector (south center of building) 

• A six-story building (northwest side of block), and 

• A three-story building (northeast side of block). 

The six-, five- and three-story portions or buildings are targeted for demolition. The seven-story 

portion or building may be renovated or it may be demolished depending on its condition and 

future plans for property reuse. The building is constructed of steel or reinforced concrete 

supports and brick walls. Partition walls within the interior were generally constructed of concrete 

block or brick. Some of the floors were reportedly constructed with an approximately 0.5-inch 

layer of ash between the concrete based and the wood overlay as an insulator, although, as 

discussed below and in the Building Inspection Report, this was not confirmed by this inspection. 

Flooring and non-concrete walls inside the structure are in poor condition. Due to extensive water 

damage, most of the wooden floor overlays are badly damaged. Many areas of the floors are of 

questionable integrity and the floors in several places have collapsed into the underlying space. 

While the building is currently largely vacant, several pieces of manufacturing and building 

facilities equipment still exist, primarily on the first floor. Various containers, many of which are 

empty, are also present at various locations in the building. Electrical and mechanical equipment 

and associated structures that form part of the building construction still remain on the Subject 

Property. Polychlorinated biphenyl (PCB) containing fluids are known to exist in an electrical 

transformer located on the second floor, which was observed to have a hose draining fluids to a 

55-gallon drum on the floor below. PCBs have also been identified in fluids in a sump associated 

with an elevator located in a basement beneath building C. Further evaluation of these features 

was not considered necessary for this building inspection. Subsurface contamination including 

PCBs, petroleum, and chlorinated compounds has been identified in soils beneath the building. It 

is understood that further evaluation of subsurface conditions beneath the building will be 

conducted following building demolition. 

 

A Limited Asbestos Visual Observation Survey was conducted by Legend Technical Services, Inc. 

(Legend) on behalf of the Subject Property owner in 2008 to determine the extent of possible 

asbestos contamination within certain rooms on the first floor. No sampling or analysis of suspect 

asbestos-containing material (ACM) was performed. Legend’s observations are summarized as 

follows:  
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• “Electrical Room – Considerable amount of assumed ACM debris and damaged insulation 

still on pipes.”  

• “Main Boiler Room – Considerable amount assumed ACM debris and damaged insulation 

still on pipes. Additional debris piled in a closet off of the room possibly containing ACM 

debris.” 

• “Secondary Boiler Room – Considerable amount assumed ACM debris and damaged 

insulation still on pipes. Damage to boiler wall insulation as well.” 

• “Large Central Incinerator Room – Limited chunks of assumed ACM debris on floor 

dispersed throughout. Pipes appear intact across ceiling.” 

• “Small Fan Room SW of main boiler room – No visible suspect debris Assumed ACM 

pipes intact.” 

• “Main garage storage warehouse – No visible suspect debris Assumed ACM pipes intact.” 

DESCRIPTION OF THE INSPECTION ACTIVITIES 

The following inspection activities were completed by Harenda between November 2 and 7, 2009 

and documented in greater detail in the attached Building Inspection Report (dated December 

2009) prepared by Harenda. The results of these activities are summarized in the later sections of 

this letter.   

• Asbestos-Containing Materials Inspection – this inspection including required sampling of 

the building to identify ACM. Harenda provided information on types of ACM, locations, 

and estimated quantities. All work was completed by a Wisconsin certified asbestos 

inspector in compliance with State and industry standards. Information collected was 

intended to be sufficient for completion of the WDNR “Notification of Demolition and/or 

Renovation and Application for Permit Exemption” (Form 4500-113 Rev 06-05). 

Identification and quantification of ACM included the following types of potential ACM: 

o Floor tile/mastic/linoleum (square feet) 

o Corrugated transite siding/roofing (square feet) 

o Galbestos siding/roofing (square feet) 

o Window and door caulk/roping/flashing/gaskets/seals (linear feet) 

o Piping insulation/fittings in pipe chases, including access (linear feet) 

o Underground steam pipe/fitting insulation (linear feet) 

o Underground concrete duct bank (linear feet) 

o Underground transite water, sewer, or other pipe (linear feet) 
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• Lead-Based Paint Inspection – Harenda performed an inspection of the building to 

identify lead-based paint (LBP) and provided information on types of LBP, locations, and 

estimated quantities. All work was completed by a Wisconsin certified lead-based paint 

inspector in compliance with State and industry standards. 

• Evaluation of Light Fixture Ballast for PCBs – this inspection identified and quantified the 

numbers and locations of light fixtures with PCB-containing oil. Identification was based 

on limited sampling and analyses and extrapolation based on fixture type. 

• Evaluation of Dielectric Fluids for PCBs – identified and quantified the numbers and 

locations of equipment with PCB and non-PCB-containing dielectric fluids.  

• Mercury-Containing Light Bulbs – identified and quantified the numbers and locations of 

light bulbs, such as fluorescent bulbs, that typically contain mercury. Sampling and 

analyses of the light bulbs was not considered necessary. 

• Identification of Mercury Switches, Manometers, or Other Mercury Containing Equipment 

- identified and quantified the numbers and locations of electrical switches, manometers, 

and other equipment that typical contain mercury. Sampling and analyses of the 

equipment was not considered necessary. 

• Identification of Freon-Containing Equipment - identified and quantified the numbers, 

types, and locations of likely freon-containing equipment. Sampling and analyses of the 

equipment was not considered necessary. 

• Evaluation of Containers Containing Chemicals and Other Fluids – identified containers 

containing fluid, and if unidentifiable based on labeling, the contents were to be tagged 

for sampling and characterization. No containers of unidentifiable fluids were found.  

• Evaluation of Ash in Floors – inspected floors for the presence of ash originally used as 

insulation in the building floors. If found, the ash was to be sampled for characterization. 

Sampling was to focus on locations where spills and releases may have penetrated the 

overlying wood flooring and impacted the ash. No ash or ash-like materials were 

identified in the building floors.  

SUMMARY OF RESULTS 

Following is a summary of the building inspection results. The full results, including tables and 

maps, are provided in the attached Building Inspection Report (December 2009) prepared by 

Harenda. 

• Asbestos-Containing Materials Inspection – a total of 286 primary and 13 duplicate 

samples of suspected ACM were collected. A total of 219 primary and all duplicate 

samples were laboratory analyzed for the presence of asbestos. A total of 67 primary 

samples were eliminated from laboratory analyses based on positive results for other 

samples of the same material.  

The presence of ACM was confirmed on all floors of the building and in materials on the 

building roof. A total of 50 primary samples were reported to contain asbestos. Reported 
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asbestos contents ranged from 2 to 65 percent. The types of materials reported to contain 

asbestos were: 

o Aircell pipe insulation 

o Cardboard pipe insulation 

o Magnesia pipe insulation 

o Boiler insulation 

o Water tank insulation 

o Insulating paper 

o Cloth gasket on air conditioners 

o Transite 

o Floor tile and mastic 

o Wall mastic 

o Ceiling dot mastic 

o Window glazing compound 

o Caulk 

o Roofing material 

o Roof flashing 

o Rolled asphalt roofing 

o Black tar 

• Lead-Based Paint Inspection – a total of 175 samples of suspected LBP were collected 

and laboratory analyzed.  

The presence of LBP was confirmed on all floors of the building on the following building 

substrate types: brick, metal, concrete, wood, and plaster. A total of 150 suspected LBP 

samples were reported to contain lead above a concentration of 0.06 percent, which 

classifies them as LBP. Reported lead contents in samples considered positive for LBP 

ranged from 0.06 to 68.9 percent.  

• Evaluation of Light Fixture Ballast for PCBs –five samples of ballast oil were collected 

from light fixture ballasts and submitted for laboratory analyses for PCBs. 
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The presence of PCBs was confirmed in all five samples with concentrations ranging from 

244,278.9 to 618,807.9 parts per million (ppm), which are all well above the standard of 

50 ppm for classifying fluids as PCB-containing for disposal purposes. Approximately 

2,450 ballasts were with out any labels and approximately 900 ballasts were labeled as 

“No PCB”.  

• Evaluation of Dielectric Fluids for PCBs –two samples of oil were collected from 

dielectric equipment (e.g. transformers) and submitted for laboratory analyses for PCBs.  

The presence of PCBs was confirmed in both samples with concentrations of 341.6 and 

347.7 ppm, which are both above the standard of 50 ppm for classifying fluids as PCB-

containing for disposal purposes.   

• Mercury-Containing Light Bulbs – the numbers and locations of likely mercury-

containing light bulbs, such as fluorescent light tubes, compact fluorescent bulbs, high 

intensity discharge bulbs, and neon signs, were identified and quantified. 

The approximate numbers of likely mercury containing light bulbs identified in each of 

the four buildings that make up the overall building are as follow:  

o 7-Story South: 6,180  

o 5-Story South Center: 571  

o 6-Story Northwest: 900  

o 3-Story Northeast: 660  

• Identification of Mercury Switches, Manometers, or Other Mercury Containing Equipment 

- the following types and numbers of likely mercury-containing equipment were 

identified: 

o Thermostats: 37 

o Breaker panels: 36 

o Gauges: 45 

o Meters: 9 

o Switches: 6 

o Space heaters: 9 

o Vapor lights: 11 

• Identification of Freon-Containing Equipment – the following types and numbers of 

freon-containing equipment were identified: 
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o Fire extinguishers: 22 

o Refrigerators: 3 

o Compressors: 8 

o Air conditioners: 23 

o Drinking fountains: 1 

• Evaluation of Containers Containing Chemicals and Other Fluids – identified containers 

containing fluid.  

Nine one-gallon containers labeled as containing ethylene glycol were identified. In 

addition a total of eight gallons of used oil were identified in the elevator machinery in the 

eight elevator penthouses. No containers of unidentified fluids were found.  

Evaluation of Ash in Floors – selected sections of wood floors on all building floors were opened 

up and inspected for the presence of ash believed to have been used as insulation Should you have 

any questions or comments on this letter report, please contact me at (414) 217-1541. We have 

appreciated the opportunity to complete this TBA. 

 

Sincerely, 

 

 
 

Troy R. Thompson, PG, CPG, CHMM  

Project Manager, STN JV 

 

Attachment:   “Building Inspection Report, Job Site: Mirro Building No. 9, 1512 Washington 

Street, Manitowoc, Wisconsin”, Harenda Management Group, December 2009 

 

Cc:  Mr. David Less, City Planner, City of Manitowoc

 Mr. Brad Stimple, U.S. EPA 
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I.  INTRODUCTION 

 

Harenda Management Group (HMG) was retained by Oneida Total Integrated Enterprises (OTIE) to 

conduct a building inspection at 1512 Washington Street, Manitowoc, Wisconsin for the following: 

 

• Suspect asbestos containing materials 

• Lead based paint 

• Light fixture ballasts for polychlorinated biphenyls (PCB) 

• Dielectric fluids for PCB 

• Identification of mercury containing light bulbs 

• Identification of mercury containing  switches, manometers, and other equipment 

• Identification of freon containing equipment 

• Evaluation of containers containing suspect ethylene glycol  

• Evaluation of ash in floors 

 

Based on the building floor plans supplied by OTIE to HMG, and the results of the visual inspection, 

the building is divided in to four (4) portions: 

 

• A seven story building (south side of the block) that housed offices in addition to manufacturing 

operations, 

• A five-story connector (south center of building) 

• A six-story building (northwest side of block), and 

• A three-story building (northeast side of block). 

 

Oneida Total Integrated Enterprises authorized HMG to conduct a building inspection and to analyze 

samples collected during the inspection.  The inspection of Mirro Building No. 9 at 1512 Washington 

Street, Manitowoc, Wisconsin, was conducted on November 2 through 7, 2009, to cover the items 

listed above.  The inspection was conducted by Dean Jacobsen, Wisconsin Asbestos Inspector 

License No. AII – 14370.  Additional information on the inspection and results are contained in the 

following sections. 

 

II.  ASEBSTOS INSPECTION 

 

A.  Methods 

 

This asbestos inspection included a visual determination as to the extent of suspect materials in the 

buildings, sampling and documentation of observable suspect materials, and quantification of 

observable positive materials existing within the spaces.    

 

Bulk sampling involves inspecting all or part of a building (depending on the project scope) and 

identifying suspect asbestos containing materials.  According to the USEPA, this includes all 

materials except wood, metal, and glass.  After suspect materials are identified, the inspector divides 

the building into homogeneous areas.  Homogeneous areas contain materials that are alike in color, 

composition, age of installation, and any other aspect.  If any differences are identified during the 

inspection, a separate homogeneous area is established.  The inspector then uses USEPA sampling 

protocols to collect bulk samples based upon the type of material and quantity of material in the 

homogeneous area.  Bulk samples are placed into resealable containers and sent to a laboratory 

certified under the National Voluntary Laboratory Accreditation program (NVLAP) for analysis.  
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Destructive sampling was not conducted where it would have adversely impacted suspect asbestos 

containing materials, such as plaster, to avoid building contamination. 

 

The results of the survey integrated with the Polarized Light Microscopy with Dispersion Staining 

(PLM/DS) analysis of bulk samples taken are outlined in this document.   

 

B.  List of Suspect Asbestos Containing Materials 

 

The following types of suspect materials were inspected to determine if asbestos containing materials 

were present within the buildings as required by US EPA NESHAP regulation 40 CFR 61 Subpart M 

and NR 447 of the Wisconsin Administrative Code:  

 

• Plaster 

• Drywall/joint compound 

• Ceramic tile/grout 

• Mortar 

• Ceiling tile 

• Window glazing compound 

• Roofing 

• Tar paper 

• Pipe insulation 

• Boiler insulation 

• Paper insulation 

• Transite 

• Caulk 

• Mastics 

• Terrazzo 

• Linoleum 

• Floor tile 

• Brick 

• Mortar 

 

A listing of specific homogeneous materials and homogeneous material codes are in the Samples and 

Results section following the results table. 

 

C.  The Laboratory 

 

Samples were analyzed at Schneider Laboratories, Inc., of Richmond, Virginia for total asbestos 

content by volume using EPA Method 600/M4/82/020, 600/R-93/116.  Analysis is performed by 

using the bulk samples for visual observation and slide preparation(s) for microscopical examination 

and identification.  The slides are analyzed for asbestos (chrysotile, amosite, crodcidolite, 

anthophyllite, and actinolite/ tremolite), fibrous non asbestos constituents (mineral wool, paper, etc.), 

and nonfibrous constituents.  Asbestos is identified by refractive indices (obtained by using dispersion 

staining), morphology, color, pleochroism, birefringence, extinction characteristics, and signs of 

elongation.  The same characteristics are used to identify the non asbestos constituents.  

 

The microscopist visually estimates relative amounts of each constituent using a stereoscope if 

necessary.  The test results are based on a visual determination of relative volume of the bulk sample 
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components.  The results are valid only for the item tested.  Current US EPA NESHAP regulations 

state asbestos materials means material containing more than 1% asbestos as determined using the 

method specified in Appendix E, Subpart E, 40 CFR Part 763 Section I, Polarized Light Microscopy.  

Where the first sample of a homogeneous material contained more than 1% asbestos, the subsequent 

samples of that material were not analyzed.  Refer to 29 CFR 1926.1101 (Construction) and 29 CFR 

1910.1001 (General Industry) for specific OSHA requirements. 

 

D.  Samples and Results  

 

The following are the laboratory results.  The laboratory report is in Appendix A.  Sample locations 

are shown of the floor plans in Appendix E. 
 

Sample # Location and Description Lab Result Homogeneous 

Code 

ACM-01 Ground Floor – Room C1-C8 – south window – glazing 

compound 

Positive 4% 

Chrysotile 

MPG 

ACM-02 Not Analyzed Due to Prior Positive Sample N/A MPG 

ACM-03 Not Analyzed Due to Prior Positive Sample N/A MPG 

ACM-04 Ground Floor – Coil Boiler Room – under north boiler 

metal cover – white insulation 

Positive 15% 

Chrysotile 

TBE 

ACM-05 Not Analyzed Due to Prior Positive Sample N/A TBE 

ACM-06 Not Analyzed Due to Prior Positive Sample N/A TBE 

ACM-07 Ground Floor – Coil Boiler Room – pipe near middle 

boiler – aircell insulation 

Positive 40% 

Chrysotile 

TA 

ACM-08 Not Analyzed Due to Prior Positive Sample N/A TA 

ACM-09 Not Analyzed Due to Prior Positive Sample N/A TA 

ACM-10 Ground Floor – Storage Room G5 - roll on floor – tar 

paper 

N/A MPT 

ACM-11a Ground Floor – G01-G02 Office east side – 12” 

gray/tan/white floor tile 

N/A MF12ytw 

ACM-11b Ground Floor – G01-G02 Office east side – mastic N/A MF12ytw 

ACM-12a Ground Floor – G01-G02 Office center – 12” 

gray/tan/white floor tile 

N/A MF12ytw 

ACM-12b Ground Floor – G01-G02 Office center – mastic N/A MF12ytw 

ACM-13a Ground Floor – G01-G02 Office west side – 12” 

gray/tan/white floor tile 

N/A MF12ytw 

ACM-13b Ground Floor – G01-G02 Office west side – mastic N/A MF12ytw 

ACM-14a Ground Floor – G01-G02 Office – south wall – drywall N/A MDW 

ACM-14b Ground Floor – G01-G02 Office – south wall – joint 

compound 

N/A MDW 

ACM-15a 5
th

 Floor – 5A Office – north wall – drywall N/A MDW 

ACM-15b 7
th

 Floor – 7A Office – south wall – joint compound N/A MDW 

ACM-16a 7
th

 Floor – 7A Office – south wall – drywall N/A MDW 

ACM-16b 5
th

 Floor – 5A Office – north wall – joint compound N/A MDW 

ACM-17 Ground Floor – Room I01 – in pile on west side – slate  Negative MSM 

ACM-18 Ground Floor – G8 Office – west wall – plaster  Negative SPl 

ACM-19 Ground Floor – Stair 2 entry – north wall – plaster  Negative SPl 

ACM-20 Ground Floor – Boiler Room – pile on floor – plaster  Negative SPl 

ACM-21 2
nd

 Floor – 2M Restroom – west wall – plaster  Negative SPl 

ACM-22 3
rd

 Floor – 3M Restroom – south wall – plaster  Negative SPl 

ACM-23 5
th

 Floor – 503 Restroom – east wall – plaster  Negative SPl 

ACM-24 6
th

 Floor – 6M – ceiling – plaster  Negative SPl 
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Sample # Location and Description Lab Result Homogeneous 

Code 

ACM-25a Ground Floor – Stair 2 office north – 9” green and white 

floor tile 

Positive 2% 

Chrysotile 

MF9gw 

ACM-25b Ground Floor – Stair 2 office north – mastic Positive 5% 

Chrysotile 

MF9gw 

ACM-26a Not Analyzed Due to Prior Positive Sample N/A MF9gw 

ACM-26b Not Analyzed Due to Prior Positive Sample N/A MF9gw 

ACM-27a Not Analyzed Due to Prior Positive Sample N/A MF9gw 

ACM-27b Not Analyzed Due to Prior Positive Sample N/A MF9gw 

ACM-28a Ground Floor – Stair 2 office – 4” black vinyl wallbase Negative MV4k 

ACM-28b Ground Floor – Stair 2 office – mastic Negative MV4k 

ACM-29a Ground Floor – Employment Office south – 1’ x 1’ 

pinholed and grooved ceiling tile 

Negative MSCT11PG 

ACM-29b Ground Floor – Employment Office south – dot mastic Negative MSCT11PG 

ACM-30a Ground Floor – Employment Office north – 1’ x 1’ 

pinholed and grooved ceiling tile 

Negative MSCT11PG 

ACM-30b Ground Floor – Employment Office north – dot mastic Negative MSCT11PG 

ACM-31a Ground Floor – Employment Office west – 1’ x 1’ 

pinholed and grooved ceiling tile 

Negative MSCT11PG 

ACM-31b Ground Floor – Employment Office west – dot mastic Negative MSCT11PG 

ACM-32 Ground Floor – Employment Office north – green 

linoleum 

Negative MFLg 

ACM-32 Ground Floor – Employment Office north – black mastic Negative MFLg 

ACM-33 Ground Floor – Employment Office west – green 

linoleum 

Negative MFLg 

ACM-33 Ground Floor – Employment Office west – black mastic Negative MFLg 

ACM-34 Ground Floor – Employment Office south – green 

linoleum 

Negative MFLg 

ACM-34 Ground Floor – Employment Office south – black mastic Negative MFLg 

ACM-35 Northeast Basement – west room - <5” diameter 

cardboard pipe insulation 

Negative TC5 

ACM-36 2
nd

 Floor – 2N Restroom - <5” diameter cardboard pipe 

insulation 

Negative TC5 

ACM-37 4
th

 Floor – 4N northwest area - <5” diameter cardboard 

pipe insulation 

Negative TC5 

ACM-38a Ground Floor – 1N – east center remnant – 12” beige 

floor tile 

Positive 2% 

Chrysotile 

MF12e 

ACM-38b Ground Floor – 1N – east center remnant – mastic Positive 5% 

Chrysotile 

MF12e 

ACM-39a Ground Floor – 1T – west center area – 12” brown/white/ 

black floor tile 

Positive 3% 

Chrysotile 

MF12nwk 

ACM-39b Ground Floor – 1T – west center area – mastic Negative MF12nwk 

ACM-40a Not Analyzed Due to Prior Positive Sample N/A MF12nwk 

ACM-40b Ground Floor – 1T – west center area – mastic Negative MF12nwk 

ACM-41a Not Analyzed Due to Prior Positive Sample N/A MF12nwk 

ACM-41b Ground Floor – 1T – west center area – mastic Negative MF12nwk 

ACM-42a Ground Floor – 1T – south side – 12” brown and white 

floor tile 

Positive 2% 

Chrysotile 

MF12nw 

ACM-42b Ground Floor – 1T – south side – mastic Positive 3% 

Chrysotile 

MF12nw 

ACM-43a Not Analyzed Due to Prior Positive Sample N/A MF12nw 

ACM-43b Not Analyzed Due to Prior Positive Sample N/A MF12nw 
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Sample # Location and Description Lab Result Homogeneous 

Code 

ACM-44a Not Analyzed Due to Prior Positive Sample N/A MF12nw 

ACM-44b Not Analyzed Due to Prior Positive Sample N/A MF12nw 

ACM-45 Ground Floor – 1J Transformer Room wall – transite  Positive 18% 

Chrysotile 

MTP 

ACM-45A Not Analyzed Due to Prior Positive Sample N/A MTP 

ACM-45B Not Analyzed Due to Prior Positive Sample N/A MTP 

ACM-46 Ground Floor – Boiler Room – in boiler – fire brick Negative MFB 

ACM-47 Ground Floor – Boiler Room – in stack – fire brick Negative MFB 

ACM-48 Ground Floor – Boiler Room – in boiler – fire brick Negative MFB 

ACM-49 Ground Floor – 1L – south side water tank – light gray 

insulation 

Positive 20% 

Chrysotile, 

20% Amosite 

TWT 

ACM-50a 2
nd

 Floor – 2G Office – east side – gray linoleum Negative MFLy 

ACM-50b 2
nd

 Floor – 2G Office – east side – black mastic Negative MFLy 

ACM-51a 2
nd

 Floor – 2G Office – west side – gray linoleum Negative MFLy 

ACM-51b 2
nd

 Floor – 2G Office – west side – black mastic Negative MFLy 

ACM-52a 2
nd

 Floor – 2G Office – south side – gray linoleum Negative MFLy 

ACM-52b 2
nd

 Floor – 2G Office – south side – black mastic Negative MFLy 

ACM-53 2
nd

 Floor – 2G Restroom floor – terrazzo Negative MTZ 

ACM-54 5
th

 Floor – Restroom 506 floor – terrazzo Negative MTZ 

ACM-55 7
th

 Floor – 7B West Restroom floor – terrazzo Negative MTZ 

ACM-56a 2
nd

 Floor – 2A – north side center – 12” brown and black 

floor tile 

Positive 3% 

Chrysotile 

MF12nk 

ACM-56b 2
nd

 Floor – 2A – north side center – mastic Positive 5% 

Chrysotile 

MF12nk 

ACM-57 2
nd

 Floor – 2D – under wood floor – tar paper #2 Negative MPT2 

ACM-58 6
th

 Floor – 6E – under wood floor – tar paper #2 Negative MPT2 

ACM-59 5
th

 Floor – 5A – under wood floor – tar paper #2 Negative MPT2 

ACM-60a 2
nd

 Floor – 2K – southwest corner – 12” gray/white/black 

floor tile 

Positive 3% 

Chrysotile 

MF12ywk 

ACM-60b 2
nd

 Floor – 2K – southwest corner – mastic Positive 5% 

Chrysotile 

MF12ywk 

ACM-61 3
rd

 Floor – 3G – under wood floor – tan paper insulation Negative MPIt 

ACM-62 4
th

 Floor – 4G – under wood floor – tan paper insulation Negative MPIt 

ACM-63 5
th

 Floor – 5G – under wood floor – tan paper insulation Negative MPIt 

ACM-64a 3
rd

 Floor – 3B – center – brown/gray/white linoleum Positive 2% 

Chrysotile 

MFLnyw 

ACM-64b 3
rd

 Floor – 3B – center – mastic Positive 4% 

Chrysotile 

MFLnyw 

ACM-65 3
rd

 Floor – 3H – in cart west side – 2’ x 4’ ceiling tile Negative MSCT24 

ACM-66 3
rd

 Floor – 3M – east side in pile – marble  Negative MSM2 

ACM-67 3
rd

 Floor – 3M – east side pipe - <5” diameter magnesia 

pipe insulation 

Positive 65% 

Chrysotile 

TM 

ACM-70a 3
rd

 Floor – 3P – northeast corner – 9” gray floor tile Positive 3% 

Chrysotile 

MF9y 

ACM-70b 3
rd

 Floor – 3P – northeast corner – mastic Negative MF9y 

ACM-71a 3
rd

 Floor – First Aid – restroom floor – 1” x 1” cream 

ceramic tile 

Negative MCTM11c 

ACM-71b 3
rd

 Floor – First Aid – restroom floor – grout Negative MCTM11c 

ACM-72 3
rd

 Floor – First Aid – restroom floor – mortar under 

cream ceramic tile 

Negative MCTMM11c 
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Sample # Location and Description Lab Result Homogeneous 

Code 

ACM-73a 3
rd

 Floor – First Aid – restroom wallbase – pink ceramic 

tile 

Negative MCTM11p 

ACM-73b 3
rd

 Floor – First Aid – restroom wallbase – grout Negative MCTM11p 

ACM-74 3
rd

 Floor – First Aid – under restroom wall panel – tan 

mastic 

Negative MWMt 

ACM-75a 3
rd

 Floor – 3L – northwest area – 12” gray and black floor 

tile 

Positive 3% 

Chrysotile 

MF12yk 

ACM-75b 3
rd

 Floor – 3L – northwest area – mastic Negative MF12yk 

ACM-76a Not Analyzed Due to Prior Positive Sample N/A MF12yk 

ACM-76b 3
rd

 Floor – 3L – northwest area – mastic Negative MF12yk 

ACM-77a Not Analyzed Due to Prior Positive Sample N/A MF12yk 

ACM-77b 3
rd

 Floor – 3L – northwest area – mastic Negative MF12yk 

ACM-78a 4
th

 Floor - 4M Northeast Office – south side – 1’ x 1’ 

pinholed ceiling tile 

Negative MSCT11P 

ACM-78b 4
th

 Floor - 4M Northeast Office – south side – dot mastic Negative MSCT11P 

ACM-79a 4
th

 Floor - 4M Northeast Office – center – 1’ x 1’ 

pinholed ceiling tile 

Negative MSCT11P 

ACM-79b 4
th

 Floor - 4M Northeast Office – center – dot mastic Negative MSCT11P 

ACM-80a 4
th

 Floor - 4M Northeast Office – north side – 1’ x 1’ 

pinholed ceiling tile 

Negative MSCT11P 

ACM-80b 4
th

 Floor - 4M Northeast Office – north side – dot mastic Negative MSCT11P 

ACM-81a 4
th

 Floor - 4M Northeast Office – south side – gray and 

green linoleum 

Negative MFLyg 

ACM-81b 4
th

 Floor - 4M Northeast Office – south side – black 

mastic 

Negative MFLyg 

ACM-82a 4
th

 Floor - 4M Northeast Office – center – gray and green 

linoleum 

Negative MFLyg 

ACM-82b 4
th

 Floor - 4M Northeast Office – center – black mastic Negative MFLyg 

ACM-83a 4
th

 Floor - 4M Northeast Office – north side – gray and 

green linoleum 

Negative MFLyg 

ACM-83b 4
th

 Floor - 4M Northeast Office – north side – black 

mastic 

Negative MFLyg 

ACM-84a 4
th

 Floor – 4J Factory Office – on columns – 4” brown 

and white wallbase 

Negative MV4nw 

ACM-84b 4
th

 Floor – 4J Factory Office – on columns – mastic Negative MV4nw 

ACM-85a 4
th

 Floor – 4J Southeast office – 12” brown/black/tan 

floor tile 

Positive 4% 

Chrysotile 

MF12nkt 

ACM-85b 4
th

 Floor – 4J Southeast office – mastic Negative MF12nkt 

ACM-86a Not Analyzed Due to Prior Positive Sample N/A MF12nkt 

ACM-86b 4
th

 Floor – 4J Northeast office – mastic Positive 5% 

Chrysotile 

MF12nkt 

ACM-87a Not Analyzed Due to Prior Positive Sample N/A MF12nkt 

ACM-87b Not Analyzed Due to Prior Positive Sample N/A MF12nkt 

ACM-88a 4
th

 Floor – 4J East Center Office – 12” tan/white/brown 

floor tile 

Positive 3% 

Chrysotile 

MF12twn 

ACM-88b 4
th

 Floor – 4J East Center Office – mastic Positive 5% 

Chrysotile 

MF12twn 

ACM-89a 4
th

 Floor – 4J – southeast corner table top – tan linoleum Negative MFLt 

ACM-89b 4
th

 Floor – 4J – southeast corner table top – gray paper Negative MFLt 

ACM-90 5
th

 Floor – 5A office – yellow carpet mastic N/A MCMl 
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ACM-91 6
th

 Floor – 6G – yellow carpet mastic N/A MCMl 

ACM-92 7
th

 Floor – 7G – yellow carpet mastic N/A MCMl 

ACM-93 5
th

 Floor – 5A office – 2’ x 4’ pinholed and grooved 

ceiling tile 

N/A MSCT24PG 

ACM-94 6
th

 Floor – 6G – 2’ x 4’ pinholed and grooved ceiling tile N/A MSCT24PG 

ACM-95 6
th

 Floor – 6B – 2’ x 4’ pinholed and grooved ceiling tile N/A MSCT24PG 

ACM-96a 5
th

 Floor – 5A office north – cream and gray linoleum Negative MFLcy 

ACM-96b 5
th

 Floor – 5A office north – mastic Negative MFLcy 

ACM-97a 5
th

 Floor – 5A office south – cream and gray linoleum Negative MFLcy 

ACM-97b 5
th

 Floor – 5A office south – mastic Negative MFLcy 

ACM-98a 5
th

 Floor – 5A bathroom – cream and gray linoleum Negative MFLcy 

ACM-98b 5
th

 Floor – 5A bathroom – mastic Negative MFLcy 

ACM-99a 5
th

 Floor – 5A bathroom – 4” off white vinyl wallbase Negative MV4woff 

ACM-99b 5
th

 Floor – 5A bathroom – mastic Negative MV4woff 

ACM-99c 5
th

 Floor – 5A bathroom – white material Negative MV4woff 

ACM-100 5
th

 Floor – 5A bathroom – 2’ x 2’ pinholed ceiling tile Negative MSCT22P 

ACM-101a 5
th

 Floor – 5A hall – on boards against west wall – 4” x 

4” white ceramic tile 

Negative MCTM44w 

ACM-101b 5
th

 Floor – 5A hall – on boards against west wall – mastic Negative MCTM44w 

ACM-102a 6
th

 Floor – 6G kitchen east – 12” cream and brown floor 

tile 

Positive 2% 

Chrysotile 

MF12cn 

ACM-102b 6
th

 Floor – 6G kitchen east – mastic Positive 5% 

Chrysotile 

MF12cn 

ACM-103a Not Analyzed Due to Prior Positive Sample N/A MF12cn 

ACM-103b Not Analyzed Due to Prior Positive Sample N/A MF12cn 

ACM-104a Not Analyzed Due to Prior Positive Sample N/A MF12cn 

ACM-104b Not Analyzed Due to Prior Positive Sample N/A MF12cn 

ACM-105a 6
th

 Floor – 6G kitchen  - 4” brown vinyl wallbase Negative MV4n 

ACM-105b 6
th

 Floor – 6G kitchen east – mastic Negative MV4n 

ACM-106 6
th

 Floor – 6G kitchen – under wall panel – black mastic Positive 3% 

Chrysotile 

MWMk 

ACM-107a 6
th

 Floor – 6B – south center office near stair 7 – under 

carpet – 9” green floor tile 

Positive 4% 

Chrysotile 

MF9g 

ACM-107b 6
th

 Floor – 6B – south center office near stair 7 – under 

tile – mastic 

Negative MF9g 

ACM-107c 6
th

 Floor – 6B – south center office near stair 7 – black 

underlayment 

Negative MF9g 

ACM-108 6
th

 Floor – 6B center – 2’ x 4’ pinholed ceiling tile Negative MSCT24P 

ACM-109 6
th

 Floor – 6B west – 2’ x 4’ pinholed ceiling tile Negative MSCT24P 

ACM-110 6
th

 Floor – 6C – 2’ x 4’ pinholed ceiling tile Negative MSCT24P 

ACM-111a 6
th

 Floor – 6B office near elevator 13 – under carpet – 9” 

green and tan floor tile 

Positive 5% 

Chrysotile 

MF9yt 

ACM-111b 6
th

 Floor – 6B office near elevator 13 – under tile – 

mastic 

Negative MF9yt 

ACM-111c 6
th

 Floor – 6B office near elevator 13 – black 

underlayment 

Negative MF9yt 

ACM-112 6
th

 Floor – 6C northwest office – between window frame 

and brick – black caulk 

Positive 4% 

Chrysotile 

MCLKk 

ACM-113 Not Analyzed Due to Prior Positive Sample N/A MCLKk 

ACM-114 Not Analyzed Due to Prior Positive Sample N/A MCLKk 
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ACM-115 6
th

 Floor – 6H – under north wall panel – brown mastic Positive 3% 

Chrysotile 

MWMn 

ACM-116 Not Analyzed Due to Prior Positive Sample N/A MWMn 

ACM-117 Not Analyzed Due to Prior Positive Sample N/A MWMn 

ACM-118a 6
th

 Floor – 6H – northeast storage room – beige ceramic 

wallbase 

N/A MCTMe 

ACM-118b 6
th

 Floor – 6H – northeast storage room – grout N/A MCTMe 

ACM-119a 6
th

 Floor – Elevator 9 restroom floor – 1” x 1” brown 

ceramic tile 

Negative MCTM11n 

ACM-119b 6
th

 Floor – Elevator 9 restroom floor – grout Negative MCTM11n 

ACM-120a  6
th

 Floor – Elevator 9 restroom wall – 4” x 4” tan ceramic 

tile 

Negative MCTM44t 

ACM-120b  6
th

 Floor – Elevator 9 restroom wall – grout Negative MCTM44t 

ACM-121 6
th

 Floor – Elevator 9 restroom – 2’ x 4’ smooth ceiling 

tile 

Negative Msct24s 

ACM-122 7
th

 Floor – 7G – east side under carpet – brown linoleum Negative MFLn 

ACM-123 7
th

 Floor – 7G – west side under carpet – brown linoleum Negative MFLn 

ACM-124 7
th

 Floor – 7A – under carpet – brown linoleum Negative MFLn 

ACM-125a 7
th

 Floor – 7A restroom wall – 4” x 4” cream ceramic tile Negative MCTM44c 

ACM-125b 7
th

 Floor – 7A restroom wall – grout Negative MCTM44c 

ACM-126a 7
th

 Floor – 7A restroom floor – 2” x 2” gray ceramic tile Negative MCTM22y 

ACM-126b 7
th

 Floor – 7A restroom floor – grout Negative MCTM22y 

ACM-126c 7
th

 Floor – 7A restroom floor – mastic Negative MCTM22y 

ACM-127 7
th

 Floor – 7E – interior wall under wood panel – tan 

mastic #2 

Positive 4% 

Chrysotile 

MWMt2 

ACM-128a 7
th

 Floor – 7E – interior wall – 4” brown wallbase #2 Negative MV4n2 

ACM-128b 7
th

 Floor – 7E – interior wall – mastic Negative MV4n2 

ACM-129a 7
th

 Floor – 7E storage room – under carpet – 12” brown 

floor tile 

Negative MF12n 

ACM-129b 7
th

 Floor – 7E storage room – under tile – mastic Negative MF12n 

ACM-129Aa 7
th

 Floor – 7D east side – under carpet – 12” brown floor 

tile 

Negative MF12n 

ACM-129Ab 7
th

 Floor – 7D east side – under tile – mastic Negative MF12n 

ACM-129Ac 7
th

 Floor – 7D east side – black underlayment Negative MF12n 

ACM-129Ba 7
th

 Floor – 7D center – under carpet – 12” brown floor 

tile 

Negative MF12n 

ACM-129Bb 7
th

 Floor – 7D center – under tile – mastic Negative MF12n 

ACM-130 7
th

 Floor – 7E kitchen – north side – beige and white 

linoleum 

Negative MFLew 

ACM-131 7
th

 Floor – 7E kitchen – center – beige and white 

linoleum 

Negative MFLew 

ACM-132 7
th

 Floor – 7E kitchen – south side – beige and white 

linoleum 

Negative MFLew 

ACM-133 7
th

 Floor – 7D – west side – dot mastic under 1’ x 1’ 

fiberglass ceiling tile 

Negative MDM 

ACM-134 7
th

 Floor – 7D – northwest corner – dot mastic under 1’ x 

1’ fiberglass ceiling tile 

Positive 4% 

Chrysotile 

MDM 

ACM-135 Not Analyzed Due to Prior Positive Sample N/A MDM 

ACM-136  7
th

 Floor – 7C – on air conditioner duct – cloth gasket Positive 45% 

Chrysotile 

TGK 

ACM-137a  7
th

 Floor – 7C – interior wall – 4” light brown wallbase Negative MV4nlight 
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Code 

ACM-137b 7
th

 Floor – 7C – interior wall – mastic Negative MV4nlight 

ACM-138 7
th

 Floor – 7H – under carpet squares – gray mastic Negative MCMy 

ACM-139 7
th

 Floor – 7C – under carpet squares – gray mastic Negative MCMy 

ACM-140 7
th

 Floor – 7G – under carpet squares – gray mastic Negative MCMy 

ACM-141a 7
th

 Floor – interior wall – 4” black vinyl wallbase Negative MV4k 

ACM-141b 7
th

 Floor – interior wall – mastic Negative MV4k 

ACM-142a 7
th

 Floor – 7H kitchen – 4” black floor tile Negative MF4k 

ACM-142b 7
th

 Floor – 7H kitchen – mastic Negative MF4k 

ACM-142c 7
th

 Floor – 7H kitchen – underlayment Negative MF4k 

ACM-143a 7
th

 Floor – 7H – kitchen wall – white and brown ceramic 

tile 

Negative MCTMwn 

ACM-143b 7
th

 Floor – 7H – kitchen wall – yellow mastic Negative MCTMwn 

ACM-144 7
th

 Floor – 7H – kitchen wall – under ceramic tile – 

brown mastic pods 

Negative MMP 

ACM-145a 7
th

 Floor – Elevator 9 hall – under carpet – 12” tan and 

brown floor tile 

Negative MF12tn 

ACM-145b 7
th

 Floor – Elevator 9 hall – under carpet – gray paper Positive 55% 

Chrysotile 

MPIy 

ACM-146 Roof – Riser 10 Penthouse 1’x 1’ electrical panel – 

transite panel #2 

Positive 15% 

Chrysotile 

MTP2 

ACM-147 Roof – Riser 11 Penthouse – between exterior window 

frame and brick – gray caulk 

Positive 2% 

Chrysotile 

MCLKy 

ACM-148 Not Analyzed Due to Prior Positive Sample N/A MCLKy 

ACM-149 Not Analyzed Due to Prior Positive Sample N/A MCLKy 

ACM-150 Roof – Elevator 13 Penthouse – in Square D box – 

insulating paper 

Positive 65% 

Chrysotile 

TDW 

ACM-151 Roof – Over building O – gray rolled roofing Negative MRRy 

ACM-152 Roof – Over building P – gray rolled roofing Negative MRRy 

ACM-153 Roof – Over building V – gray rolled roofing Negative MRRy 

ACM-154 Roof – Over building V – black built up roofing Negative MRMk 

ACM-155 Roof – Over building O – black built up roofing Negative MRMk 

ACM-156 Roof – Over building I – black built up roofing Negative MRMk 

ACM-157 Roof – Over building V – on edge of roofing – black 

flashing 

Negative MRFk 

ACM-158 Roof – Over building P – on edge of roofing – black 

flashing 

Negative MRFk 

ACM-159 Roof – Over building O – on edge of roofing – black 

flashing 

Negative MRFk 

ACM-160 Roof – Over building V southeast corner – at base of roof 

duct – light gray caulk 

Negative MCLKylight 

ACM-161 Roof – Over building O – on edge of rolled asphalt   

roofing – dark gray flashing 

Positive 5% 

Chrysotile 

MRFydark 

ACM-162 Not Analyzed Due to Prior Positive Sample N/A MRFydark 

ACM-163 Not Analyzed Due to Prior Positive Sample N/A MRFydark 

ACM-164 Roof – Over building V west side – white rubber 

membrane 

Negative MRMw 

ACM-165 Roof – Over building V west side – white rubber 

membrane 

Negative MRMw 

ACM-166 Roof – Over building P west side – white rubber 

membrane 

Negative MRMw 
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Code 

ACM-167 Roof – Over building V – under white rubber membrane 

near middle – black tar 

Positive 10% 

Chrysotile 

MTRk 

ACM-168 Roof – Riser 7 – on edge of rubber membrane and brick – 

white caulk 

Negative MCLKw 

ACM-169 Roof – under metal roof edge seams – light gray caulk Negative MCLKylight 

ACM-170 6
th

 floor – Building P exterior north wall – brick  Negative MBK 

ACM-171 1
st
 floor – Building V exterior west wall – brick  Negative MBK 

ACM-172 6
th

 floor – Building V exterior south wall – brick  Negative MBK 

ACM-173 6
th

 floor – Building P exterior north wall – mortar Negative MMTR 

ACM-174 Ground floor – Building V exterior west wall – mortar Negative MMTR 

ACM-175 6
th

 floor – Building V exterior south wall – mortar Negative MMTR 

ACM-176 Roof – Over building A – black built up roofing 2 Negative MRMk2 

ACM-177 Roof – Over building B – black built up roofing 2 Negative MRMk2 

ACM-178 Roof – Over building C – black built up roofing 2 Negative MRMk2 

ACM-179 4
th

 floor – Building L exterior east wall – brick 2 Negative MBK2 

ACM-180 4
th

 floor – Building K exterior east wall – brick 2 Negative MBK2 

ACM-181 Roof – Building K exterior west wall – brick 2 Negative MBK2 

ACM-182 4
th

 floor – Building L exterior east wall – mortar 2  Negative MMTR2 

ACM-183 4
th

 floor – Building K exterior east wall – mortar 2 Negative MMTR2 

ACM-184 Roof – Building K exterior west wall – mortar 2 Negative MMTR2 

ACM-185 3
rd

 floor – Building F exterior south wall – brick 3  Negative MBK3 

ACM-186 Ground floor – Building A exterior east wall – brick 3 Negative MBK3 

ACM-187 Ground floor – Building D exterior north wall – brick 3  Negative MBK3 

ACM-188 3
rd

 floor – Building F exterior south wall – mortar 3 Negative MMTR3 

ACM-189 Ground floor – Building A exterior east wall – mortar 3 Negative MMTR3 

ACM-190 Ground floor – Building D exterior north wall – mortar 3 Negative MMTR3 

ACM-191 Roof – Over building M – on north skylights between 

glass and frame – white caulk #2 

Positive 2% 

Chrysotile 

MCLKw2 

ACM-192 Not Analyzed Due to Prior Positive Sample N/A MCLKw2 

ACM-193 Not Analyzed Due to Prior Positive Sample N/A MCLKw2 

ACM-194 Roof – Over building M south side – black built up 

roofing #3 

Positive 15% 

Chrysotile 

MRMk3 

ACM-195 Not Analyzed Due to Prior Positive Sample N/A MRMk3 

ACM-196 Not Analyzed Due to Prior Positive Sample N/A MRMk3 

ACM-197 Roof – Over building K – old silver colored built up 

roofing 

Positive 15% 

Chrysotile 

MRMs 

ACM-198 Not Analyzed Due to Prior Positive Sample N/A MRMs 

ACM-199 Not Analyzed Due to Prior Positive Sample N/A MRMs 

ACM-200 Roof – Over building K – along edge of roofing and 

concrete east side – gray flashing  

Positive 6% 

Chrysotile 

MRFy2 

ACM-201 Not Analyzed Due to Prior Positive Sample N/A MRFy2 

ACM-202 Not Analyzed Due to Prior Positive Sample N/A MRFy2 

ACM-203 Roof – Over building K – southeast corner – dark gray 

rolled roofing 

Positive 15% 

Chrysotile 

MRRydark 

ACM-204 Not Analyzed Due to Prior Positive Sample N/A MRRydark 

ACM-205 Not Analyzed Due to Prior Positive Sample N/A MRRydark 

ACM-206 Ground Floor – exterior north wall – under fiberglass 

sheet – gray mastic 

Positive 5% 

Chrysotile 

MWMy 

ACM-207 Ground Floor – exterior around north side main door – 

dark gray caulk 

Positive 7% 

Chrysotile 

MCLKydark 
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Code 

ACM-208 7
th

 Floor – 7A – west side near entry to 7E – gray and 

beige linoleum 

Positive 20% 

Chrysotile 

MFLye 

ACM-209 Ground Floor – south side main lobby – 2’ x 2’ pinholed 

and grooved ceiling tile 

Negative MSCT22PG 

ACM-210 7
th

 Floor – 7C – east center – yellow and gray linoleum Positive 20% 

Chrysotile 

MFLly 

N/A = Not Applicable 

 

Duplicate Samples 
 

Sample # Location and Description Lab Result Homogeneous 

Code 

ACM-17D Quality Control Duplicate Sample of ACM-17 Negative QC 

ACM-38Da Quality Control Duplicate Sample of ACM-38a Trace <1% 

Chrysotile 

QC 

ACM-38Db Quality Control Duplicate Sample of ACM-38b Positive 6% 

Chrysotile 

QC 

ACM-60Da Quality Control Duplicate Sample of ACM-60a Positive 2% 

Chrysotile 

QC 

ACM-60Db Quality Control Duplicate Sample of ACM-60b Positive 5% 

Chrysotile 

QC 

ACM-65D Quality Control Duplicate Sample of ACM-65 Negative QC 

ACM-88Da Quality Control Duplicate Sample of ACM-88a Trace <1% 

Chrysotile 

QC 

ACM-88Db Quality Control Duplicate Sample of ACM-88b Negative QC 

ACM-100D Quality Control Duplicate Sample of ACM-100 Negative QC 

ACM-136D Quality Control Duplicate Sample of ACM-136 Positive 45% 

Chrysotile 

QC 

ACM-167D Quality Control Duplicate Sample of ACM-167 Positive 15% 

Chrysotile 

QC 

ACM-187D Quality Control Duplicate Sample of ACM-187 Negative QC 

ACM-210D Quality Control Duplicate Sample of ACM-210 Positive 20% 

Chrysotile 

QC 

 

Homogeneous Material Codes 

SPl  Plaster  

MDW  Drywall& Joint Compound 

 

MFLg  Green Linoleum 

MFLy  Gray Linoleum 

MFLnyw Brown/Gray/White Linoleum 

MFLyg  Gray & Green Linoleum 

MFLt  Tan Linoleum 

MFLcy  Cream & Gray Linoleum 

MFLn  Brown Linoleum 

MFLew  Beige & White Linoleum 

MFLye  Gray & Beige Linoleum 

MFLly  Yellow & Gray Linoleum 

 

MF12ty  12” Tan & Gray Floor Tile 

MF12ytw 12” Gray/Tan/White Floor Tile 
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Homogeneous Material Codes 

MF12e  12” Beige Floor Tile 

MF12nwk 12” Brown/White/Black Floor Tile 

MF12nw 12” Brown & White Floor Tile 

MF12nk  12” Brown & Black Floor Tile 

MF12ykw 12” Gray/Black/White Floor Tile 

MF12yk  12” Gray & Black Floor Tile 

MF12nkt 12” Brown/Black/Tan Floor Tile 

MF12twn 12” Tan/White Brown Floor Tile 

MF12cn  12” Cream & Tan Floor Tile 

MF12n  12” Brown Floor Tile 

MF12tn  12” Brown & Tan Floor Tile 

MF9gw  9” Green & White Floor Tile 

MF9y  9” Gray Floor Tile 

MF9g  9” Green Floor Tile 

MF9yt  9” Gray & Tan Floor Tile 

MF4k  4” Black Floor Tile 

 

MV4k  4” Black Vinyl Wallbase 

MV4nw  4” Brown/White Vinyl Wallbase 

MV4offw 4” Off White Vinyl Wallbase 

MV4n  4” Brown Vinyl Wallbase 6
th

 Floor 

MV4n2  4” Brown Vinyl Wallbase 7
th

 Floor 

MV4nlight 4” Light Brown Vinyl Wallbase 

MV4y  4” Gray Vinyl Wallbase 

 

MSCT24 4x4 2’ x 4’ Ceiling Tile 4” x4” Pattern 

MSCT24PG 2’ x 4’ Pinholed & Grooved Ceiling Tile 

MSCT24P 2’ x 4’ Pinholed Ceiling Tile 

MSCT24S 2’ x 4’ Smooth Ceiling Tile 

MSCT11PG 1’ x 1’ Pinholed & Grooved Ceiling Tile 

MSCT22P 2’ x 2’ Pinholed Ceiling Tile 

MSCT22PG 2’ x 2’ Pinholed & Grooved Ceiling Tile 

MDM  Dot Mastic Under 1’ x 1’ Fiberglass Ceiling Tile 

 

MCTM11c 1” x 1” Cream Ceramic Tile 

MCTMM11c Mortar Under 1” x 1” Cream Ceramic Tile 

MCTMwp White & Pink Ceramic Wallbase 

MCTMw44 4” x 4” White Ceramic Tile 

MCTMe  Beige Ceramic Wallbase 

MCTM11n 1” x 1” Brown Ceramic Tile 

MCTMt44 4” x 4” Tan Ceramic Tile 

MCTM44c 4” x 4” Cream Ceramic Tile 

MCTM22ty 2” x 2” Gray Ceramic 

MCTMwn White & Brown Ceramic Tile 

MMP  Mastic Pods Under White & Brown Ceramic Tile 

 

MTZ  Terrazzo 

MCLKk  Black Caulk 

MCLKy  Gray Caulk 

MCLKylight Light Gray Caulk 

MCLKydark Dark Gray Caulk 

MCLKw  White Caulk on Riser 7 

MCLKw2 White Caulk on Skylights 
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Homogeneous Material Codes 

MPT  Tar Paper Roll Room G5 

MPT2  Tar Paper Under Wood Floors 

MPIt  Tan Paper Insulation Under Wood Floors 

MPIy  Gray Paper Insulation 

MTP  Transite 

MTP2  1’ x 1’ Electrical Panels in Elevator Penthouses 

MFB  Fire Brick 

 

MCMl  Yellow Carpet Mastic 

MCMy  Gray Carpet Mastic 

MWMt  Tan Wall Mastic 3
rd

 Floor 

MWMt2  Tan Wall Mastic 7
th

 Floor 

MWMk  Black Wall Mastic 

MWMn  Brown Wall Mastic 

MWMy  Gray Wall Mastic 

 

MRMk  Black Built up Roofing Over Buildings I, J, N, O, P, V 

MRMk2  Black Built up Roofing Over Buildings A-H 

MRMk3  Black Built up Roofing Over Building M 

MRMw  White Roof Membrane  

MRMs  Silver Roof Membrane 

MRFk  Black Flashing  

MRFydark Dark Gray Flashing 

MRFy  Gray Flashing 

MRFy2  Gray Flashing on Roofs K & L 

MRRy  Gray Rolled Asphalt Roofing 

MRRydark Dark Gray Rolled Asphalt Roofing 

MTRk  Black Tar 

   

MPG  Window Glazing Compound 

MSM  Slate 

MSM2  Marble 

MBK  Brick Buildings O, P, V 

MBK2  Brick Buildings K, L, M 

MBK3  Brick Buildings A-J, N 

MMTR  Mortar Buildings O, P, V 

MMTR2  Mortar Buildings K, L, M 

MMTR3  Mortar Buildings A-J, N 

 

TBE  Exterior Boiler Insulation 

TA  Aircell Pipe Insulation 

TC  Cardboard Pipe Insulation 

TM  Magnesia Pipe Insulation 

TWT  Water Tank Insulation 

TGK  Cloth Gasket 

TDW  Duct Paper 

 

QC  Quality Control Duplicate Sample 

 

Note#1: Federal, state, and local inspection and sampling guidelines were followed.  In general, three or more 

samples were collected of each material based on amount of suspect material to confirm or deny 

asbestos content.  One sample was collected where a small amount of suspect material was identified. 
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Note#2: Any materials that are discovered during renovation or demolition that are not listed above are to be 

assumed to be asbestos containing.  Any material that contains greater than 1% asbestos should be 

abated by certified personnel prior to renovation or demolition. 

 

E. Asbestos Locations and Quantities 

 

The following Friable, Category I Non-Friable, and Category II Non-Friable materials sampled were 

found to contain >1% asbestos by the PLM bulk asbestos laboratory method.   

Material & 

Homogeneous Code 

Building 

Portion 

Area & Approx. Quantity Condition Type 

Ground – <5” – 700 LF, 60 

Fittings; <10” – 500 LF; <15” – 

150 LF, 35 Fittings 

2
nd

 - <5” – 800 LF, 100 Fittings 

3
rd

 - <5” – 300 LF, 25 Fittings; 

<10” – 150 LF 

4
th

 - <5” – 200 LF, 25 Fittings 

5
th

 - <5” – 100 LF, 20 Fittings; 

<10” – 1,900 LF, 350 Fittings; 

>15” - 350 LF, 20 Fittings 

6
th

 - <5” – 2,500 LF, 240 Fittings; 

<10” - 350 LF, 45 Fittings; <15” 

– 900 LF, 90 Fittings 

7
th

 - <5” – 70 LF, 10 Fittings; 

<10” – 50 LF; <15” – 100 LF, 20 

Fittings 

TA-Aircell Pipe 

Insulation 

7 Story South 

Risers/Penthouses - <5” – 150 

LF, 10 Fittings 

Fair Friable 

Ground – <15” – 50 LF, 5 

Fittings 

 2
nd

  - <5” – 400 LF, 30 Fittings 

3
rd

 - <5” – 350 LF, 40 Fittings 

5
th

 – <10” - 300 LF, 40 Fittings; 

<15” – 250 LF, 30 Fittings 

TA-Aircell Pipe 

Insulation 

5 Story South 

Center 

Risers/Penthouses - <5” – 20 LF 

Fair Friable 

Tunnels - <5” – 50 LF, 10 

Fittings 

Ground – <5” – 1000 LF, 60 

Fittings; <10” – 400 LF, 60 

Fittings; <15” – 50 LF 

2
nd

 – <5” – 400 LF, 10 Fittings 

3
rd

 - <5” – 300 LF, 5 Fittings 

4
th

 – <5” - 400 LF, 10 Fittings; 

<10” – 15 LF 

5
th

 – <5” - 200 LF, 15 Fittings; 

<10” – 50 LF 

 6
th

 – 500 LF, 35 Fittings; <10” – 

900 LF, 80 Fittings 

TA-Aircell Pipe 

Insulation 

6 Story 

Northwest 

Risers/Penthouses - <5” – 100 

LF, 5 Fittings 

Fair Friable 
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Material & 

Homogeneous Code 

Building 

Portion 

Area & Approx. Quantity Condition Type 

Ground – <5” – 350 LF, 20 

Fittings; <10” – 600 LF, 60 

Fittings; <15” – 50 LF, 10 

Fittings 

2
nd

 – <5” – 300 LF, 10 Fittings 

TA-Aircell Pipe 

Insulation 

3 Story 

Northeast 

3
rd

 - <5” – 600 LF, 5 Fittings 

Fair Friable 

5
th

 - <5” – 20 Fittings TC-Cardboard Pipe 

Insulation 

7 Story South 

6
th

 - <5” – 20 Fittings 

Fair Friable 

Tunnels – 25 Fittings 

2
nd

 – <5” – 20 Fittings 

3
rd

 - <5” – 20 Fittings 

TC-Cardboard Pipe 

Insulation 

6 Story 

Northwest 

4
th

 – <5” – 10 Fittings 

Fair Friable 

Tunnels - <5” – 90 Fittings 

Basement - <5” - 30 Fittings; 

<10” – 25 Fittings 

Ground – <5” – 140 Fittings; 

<15” – 25 Fittings 

TC-Cardboard Pipe 

Insulation 

3 Story 

Northeast 

2
nd

 – <5” – 10 Fittings 

Fair Friable 

Tunnels - <5” - 50 LF 6 Story 

Northwest 3
rd

 - <5”  - 60 LF & 5 Fittings 

TM-Magnesia Pipe 

Insulation 

3 Story 

Northeast 

3
rd

 - <10” – 250 LF 

Fair Friable 

TBE-Boiler Insulation 7 Story South Coal Boiler Room-550 Sq. Ft. Poor Friable 

TWT-Water Tank  

Insulation 

3 Story 

Northeast 

Ground-1L-150 Sq. Ft. Good Friable 

TDW-Insulating Paper 7 Story South Elevator 13 Penthouse-in Square 

D Box-2 Sq. Ft. 

Good Friable 

5
th

 – 10 Sq. Ft. 

6
th

 - 40 Sq. Ft. 

TGK-Cloth Gasket on 

Air Conditioners 

7 Story South 

7
th

 - 40 Sq. Ft. 

Fair Friable 

7 Story South Elevator Penthouses-50 Sq. Ft. 

6 Story 

Northwest 

2
nd

 -2M Transformer Room, 

Elevator Penthouses-600 Sq. Ft. 

5 Story South 

Center 

Ground-1J Transformer Room, 

Elevator Penthouses-600 Sq. Ft. 

MTP-Transite 

3 Story 

Northeast 

3
rd

 -Elevator 1 Closet, Elevator 

Penthouses-50 Sq. Ft. 

Good Category II Non-

Friable 

7 Story South Elevator Penthouses-4 Sq. Ft. 

6 Story 

Northwest 

Elevator Penthouses-2 Sq. Ft. 

5 Story South 

Center 

Elevator Penthouses-2 Sq. Ft. 

MTP2-1’ x 1’ Transite 

#2 Electrical Panel 

3 Story 

Northeast 

Elevator Penthouses-3 Sq. Ft. 

Good Category II Non-

Friable 
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Material & 

Homogeneous Code 

Building 

Portion 

Area & Approx. Quantity Condition Type 

6 Story 

Northwest 

Ground – Stair 2 Office-180 Sq. 

Ft. 

Ground-1T South-400 Sq. Ft. 

(Under MF12nw) 

MF9gw-9” Green & 

White Floor Tile & 

Mastic 3 Story 

Northeast 

3
rd

 – First Aid Room-1600    Sq. 

Ft. 

Good Category I Non-

Friable 

MF9y-9” Gray Floor 

Tile  

3 Story 

Northeast 

3
rd

 -3P-150 Sq. Ft. Good Category I Non-

Friable 

MF9g-9” Green Floor 

Tile  

7 Story South 6
th

 -6B South Center Office 

(Under Carpet)-420 Sq. Ft. 

Good Category I Non-

Friable 

MF9yt-9” Gray & Tan 

Floor Tile  

7 Story South 6
th

 -6B Office Near Elevator 13-

500 Sq. Ft. 

Good Category I Non-

Friable 

MF12e-12” Beige 

Floor Tile & Mastic 

6 Story 

Northwest 

Ground-1N East Center-170 Sq. 

Ft. 

Fair Category I Non-

Friable 

MF12nwk-12” 

Brown/White/Black 

Floor Tile  

3 Story 

Northeast 

Ground-1T West Center-1100 Sq. 

Ft. 

Good Category I Non-

Friable 

MF12nw-12” Brown & 

White Floor Tile & 

Mastic 

3 Story 

Northeast 

Ground-1T South-400 Sq. Ft. Good Category I Non-

Friable 

MF12nk-12” Brown & 

Black Floor Tile & 

Mastic 

7 Story South 2
nd

 -2A-150 Sq. Ft. Good Category I Non-

Friable 

MF12ywk-12” 

Gray/White/Black 

Floor Tile & Mastic 

3 Story 

Northeast 

2
nd

 -2K-170 Sq. Ft. Good Category I Non-

Friable 

MF12yk-12” Gray & 

Black Floor Tile  

3 Story 

Northeast 

3
rd

 -3L-1300 Sq. Ft. Good Category I Non-

Friable 

MF12nkt-12” 

Brown/Black/Tan Floor 

Tile & Mastic 

4 Story South 

Center 

4
th

 -4J Factory Office-400 Sq. Ft. Good Category I Non-

Friable 

MF12twn-12” 

Tan/White/Brown 

Floor Tile & Mastic 

4 Story South 

Center 

4
th

 -4J Factory Office-180 Sq. Ft. Good Category I Non-

Friable 

MF12cn-12” Cream & 

Brown Floor Tile & 

Mastic 

7 Story South  6
th

 -6G Kitchen-800 Sq. Ft. Good Category I Non-

Friable 

MPIy-Gray Paper 

Under 12” Tan & 

Brown Floor Tile 

7 Story South  7
th

 –Elevator 9 Hall-500 Sq. Ft. Good Friable 

MFLnyw-Brown/ 

Gray/White Linoleum 

& Mastic 

7 Story South 3
rd

 -3B Center-160 Sq. Ft. Good Friable 

MFLye-Gray & Beige 

Linoleum 

7 Story South 7
th

 -7A Near Entry to 7E-60 Sq. 

Ft. 

Good Friable 

MFLly-Yellow & Gray 

Linoleum 

7 Story South 7
th

 -7C East Center-180 Sq. Ft. Good Friable 

7 Story South  6
th

 -6G Kitchen Under Wood 

Panels-900 Sq. Ft. 

MWMk-Black Wall 

Mastic  

6 Story 

Northwest 

Roof-Mirro Tower Under 

Styrofoam Panels-800 Sq. Ft. 

Good Category I Non-

Friable 
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Material & 

Homogeneous Code 

Building 

Portion 

Area & Approx. Quantity Condition Type 

MWMn-Brown Wall 

Mastic  

7 Story South  6
th

 -6H Under Wood Panels-4200 

Sq. Ft. 

Good Category I Non-

Friable 

MWMt2-Tan Wall 

Mastic #2 

7 Story South  7
th

 -6E Under Wood Panels-700 

Sq. Ft. 

Good Category I Non-

Friable 

7 Story South Exterior-On Window Ledges 

Under Fiberglass Sheet-3500 Sq. 

Ft. 

6 Story 

Northwest  

Exterior-On Concrete Columns & 

Window Ledges Under Fiberglass 

Sheet-32000 Sq. Ft. 

5 Story South 

Center 

Exterior-On Window Ledges 

Under Fiberglass Sheet-2000 Sq. 

Ft. 

MWMy-Gray Wall 

Mastic 

3 Story 

Northwest  

Exterior-On Window Ledges 

Under Fiberglass Sheet-3000 Sq. 

Ft. 

Good Category I Non-

Friable 

MDM-Ceiling Dot 

Mastic 

7 Story South  7
th

 -7D Under Fiberglass Tiles-

2200 Sq. Ft. 

Good Category I Non-

Friable 

7 Story South 830 Windows 

6 Story 

Northwest 

370 Windows 

5 Story South 

Center 

240 Windows 

MPG-Window Glazing 

Compound 

3 Story 

Northeast 

380 Windows 

Good Category I Non-

Friable 

7 Story South 600 Windows 

6 Story 

Northwest 

370 Windows 

5 Story South 

Center 

100 Windows 

MCLKk-Black Caulk 

& MCLKy-Gray Caulk 

3 Story 

Northeast 

380 Windows 

Good Category I Non-

Friable 

MCLKy2-White Caulk 

#2 

6 Story 

Northwest 

Roof M Skylights-280 Good Category I Non-

Friable 

MCLKydark-Dark 

Gray Caulk 

7 Story South Ground-Around North & East 

Side Metal Door Frames-120 LF 

Good Category I Non-

Friable 

MRMk3-Black Built-

Up Roofing #2 

6 Story 

Northwest 

Building M Roof-16000 Sq. Ft. Good Category I Non-

Friable 

MRMs-Silver Built-Up 

Roofing 

6 Story 

Northwest 

Buildings K & L Roofs-32000 

Sq. Ft. 

Poor Category I Non-

Friable 

MRFydark-Dark Gray 

Flashing 

7 Story South Roof-On Edges of Gray Rolled 

Asphalt Roofing at Brick-1400 

Sq. Ft. 

Good Category I Non-

Friable 

MRFy2-Gray Flashing 

#2 

6 Story 

Northwest 

Roof-On Edges of Built Up 

Roofing-4000 Sq. Ft. 

Fair Category I Non-

Friable 

MRRydark-Dark Gray 

Rolled Asphalt Roofing 

6 Story 

Northwest 

Buildings K Roof -5000 Sq. Ft. Fair Category I Non-

Friable 

MTRk-Black Tar 7 Story South Roof-Under White Rubber Roof 

Membrane-4500 Sq. Ft. 

Good Category I Non-

Friable 

LF = Linear Feet 
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Sq. Ft. = Square Feet 

 

MPG glazing compound, and MCLKk black caulk and MCLKy gray caulk are on the same windows. 

Floor of Ground Floor room north of Boiler Room contaminated with insulation debris-2200 sq. ft. 

 

III.  LEAD BASED PAINT  

 

A.  Methods 

 

A lead based paint inspection and sampling are recommended for building materials that may contain 

surfaces painted before 1980.  The inspection determines if lead based paint is present in the building, 

the location(s) of lead containing surfaces, and the amount of lead in the paint.  If the surfaces will be 

disturbed or demolished, workers can then prepare proper safety measures to reduce exposure to lead 

containing dust.  In addition, the Wisconsin Department of Natural Resources requires determination 

of lead based paint prior to disposal or recycling of building materials (Concrete Recycling and 

Disposal Fact Sheet WA-605 2004).  According to the Concrete Recycling and Disposal Fact Sheet, 

building materials from remodeling or demolition debris that contain lead based paint are considered a 

solid waste, unless an exemption is obtained from the Department. 

 

The inspection and sampling testing took place on November 2 – 7, 2009.  A room by room inspection 

was conducted, noting the location, substrate, color, and square footage of painted surfaces.  

Representative samples of paint were collected from painted surfaces representing all observed paint 

colors.  Samples were analyzed at Schneider Laboratories, Inc., of Richmond, Virginia, for total lead 

content using EPA Method 7420/NIOSH Method 7082. 

 

The United States Department of Housing and Urban Development (HUD) in the Guidelines for the 

Evaluation and Control of Lead-Based Paint in Housing (HUD Guidelines) defines lead-based paint 

as having a surface concentration of lead that is at or greater than 1 milligram of lead per square 

centimeter of surface (1 mg/cm
2
) or 0.5% or greater of lead per weight of a paint chip sample. 

 

The Wisconsin Administrative Code (DHS 163) defines lead-based paint as having a surface 

concentration of lead that is more than 0.7 milligrams of lead per square centimeter of surface (0.7 

mg/cm
2
) or more than 0.06% of lead per weight of a paint chip sample.  The Wisconsin standard for 

lead-based paint is more stringent than the HUD standard. 

 

The results of the analysis was classified as follows: 

 

Positive: Any result at or above the DHS 163 Standard of 0.06% lead. 

 

Negative: Any result below the DHS 163 Standard of 0.06% lead. 

 

The inspection protocol in Harenda Management Group’s Building Inspection Standard Operating 

Procedures was used.   

 

B. Component Testing Results 

 

In an effort to develop a painting history of the building, specific component types were tested for the 

presence of lead based paint.  Reference Test Results of Components below-Bold values indicate 

locations where results are above the 0.06% HFS Standard. The laboratory report is in Appendix B. 
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Exterior: 1512 Washington Street  

• Painted surfaces were observed on the window frames and doors of each building portion, 

concrete surfaces on Buildings K and L, and metal equipment of the building roofs.  Exterior 

brick is not painted.  Lead was detected at or above 0.06% on all exterior painted surfaces. 

 

Interior: 1512 Washington Street 

• Painted surfaces were observed in all rooms, including most walls, ceilings, columns, pipes, and 

ducts.  Lead was detected at or above 0.06% on most of these surfaces as shown in the table 

below. 

 

The following are the laboratory results.  The laboratory report is in Appendix B.  Sample locations 

are shown of the floor plans in Appendix F. 

 

 Paint Testing Results  

Sample Floor Room Component 

& Feature 

Substrate Color PbC (%) Result 

LBP-01 Ground 

Floor 

1B East Wall Brick Med. Green 0.128 Positive 

LBP-02 Ground 

Floor 

1C West Wall Brick White 0.115 Positive 

LBP-03 Ground 

Floor 

Coal Boiler 

Room 

North Wall Block Dark Gray 22.884 Positive 

LBP-04 Ground 

Floor 

Coal Boiler 

Room 

East Wall Brick Silver 0.072 Positive 

LBP-05 Ground 

Floor 

SW Loading 

Dock 

South Wall Brick Light Green 0.005 Negative 

LBP-06 Ground 

Floor 

CD1-CD5 East Fire Door Metal Med. Green 0.558 Positive 

LBP-07 Ground 

Floor 

1M Metal Equipment Metal Off White <0.007 Negative 

LBP-08 Ground 

Floor 

G07 Metal Equipment Metal Silver 0.664 Positive 

LBP-09 Ground 

Floor 

Center 

Restroom 

Stall Partition Metal Black 0.337 Positive 

LBP-10 Ground 

Floor 

Center 

Restroom 

Door Wood Brown 14.037 Positive 

LBP-11 Ground 

Floor 

G8 Restroom Floor Concrete Dark Gray 0.258 Positive 

LBP-12 Ground 

Floor 

G8 Restroom East Wall Brick Blue 0.377 Positive 

LBP-13 Ground 

Floor 

1N Dust Separator Concrete Med. Green 0.042 Negative 

LBP-14 Ground 

Floor 

1N Dust Separator Concrete Light 

Green 

0.062 Positive 

LBP-15 Ground 

Floor 

Elevator L-1-

1 

East Wall Brick Gray 0.389 Positive 

LBP-16 Ground 

Floor 

Employment 

Office 

South Wall Plaster L. Yellow 20.08 Positive 

LBP-17 Ground 

Floor 

North 

Restroom 

East Wall Brick Brown 0.222 Positive 
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 Paint Testing Results  

Sample Floor Room Component 

& Feature 

Substrate Color PbC (%) Result 

LBP-18 Ground 

Floor 

North 

Restroom 

North Wall Plaster Blue 0.324 Positive 

LBP-19 Ground 

Floor 

1P Ceiling Wood Light Green 0.02 Negative 

LBP-20 Ground 

Floor 

1K West Wall Brick Light 

Brown 

6.699 Positive 

LBP-21 Ground 

Floor 

1K West Wall Brick Tan 3.827 Positive 

LBP-22 Ground 

Floor 

1K Restroom South Wall Brick Brown 1.320 Positive 

LBP-23 2
nd

 Floor 2G East Wall Brick Beige 0.70 Positive 

LBP-24 2
nd

 Floor 2G North Wall Brick Med. Green 29.012 Positive 

LBP-25 2
nd

 Floor 2G Office South Wall Brick Gray 0.962 Positive 

LBP-26 2
nd

 Floor 2G Restroom North Wall Brick Tan 0.319 Positive 

LBP-27 2
nd

 Floor 2A North Wall Brick Silver 0.063 Positive 

LBP-28 2
nd

 Floor 2B W. 

Restroom 

North Wall Brick Beige 0.046 Negative 

LBP-29 2
nd

 Floor 2B W. 

Restroom 

South Wall Brick Brown 0.451 Positive 

LBP-30 2
nd

 Floor 2H Ceiling Beam Concrete Light Green 0.007 Negative 

LBP-31 2
nd

 Floor 2M Ceiling Brick Light Green 0.013 Negative 

LBP-32 2
nd

 Floor 2M North Wall Brick Med. Green 0.059 Negative 

LBP-33 2
nd

 Floor 2M Restroom South Wall Brick Brown 0.336 Positive 

LBP-34 2
nd

 Floor 2M 

Transformer 

North Wall Concrete Gray 0.278 Positive 

LBP-35 2
nd

 Floor 2N Duct Metal Gray 0.046 Negative 

LBP-36 2
nd

 Floor 2N Metal Equipment Metal Green 0.121 Positive 

LBP-37 2
nd

 Floor 2N Pipe Metal Blue 0.408 Positive 

LBP-38 2
nd

 Floor 2P Ceiling Wood White 0.08 Positive 

LBP-39 2
nd

 Floor 2R Pipe Metal Red 0.153 Positive 

LBP-40 2
nd

 Floor 2K South Wall Brick Light Green 0.006 Negative 

LBP-41 2
nd

 Floor 2K South Wall Brick Med. Green 0.101 Positive 

LBP-42 3
rd

 Floor 3A East Wall Brick Med. Green 0.047 Negative 

LBP-43 3
rd

 Floor 3A West Wall Brick Light 

Green 

0.067 Positive 

LBP-44 3
rd

 Floor 3E North Wall Brick Silver 0.088 Positive 

LBP-45 3
rd

 Floor 3B Restroom North Wall Brick Brown 0.391 Positive 

LBP-46 3
rd

 Floor 3B Restroom North Wall Brick Beige 0.125 Positive 

LBP-47 3
rd

 Floor 3B Restroom West Wall Brick Tan 0.306 Positive 

LBP-48 3
rd

 Floor 3C North Wall Brick Med. Green 0.123 Positive 

LBP-49 3
rd

 Floor 3C North Wall Brick Light Green 0.047 Negative 

LBP-50 3
rd

 Floor Stair 9 

Restroom 

East Wall Brick Light Blue 0.017 Negative 

LBP-51 3
rd

 Floor Stair 9 

Restroom 

West Wall Brick Beige 0.186 Positive 

LBP-52 3
rd

 Floor 3M Restroom South Wall Brick Brown 0.266 Positive 

LBP-53 3
rd

 Floor 3M Ceiling Concrete White 0.01 Negative 

LBP-54 3
rd

 Floor 3N Ceiling Concrete White 0.059 Negative 
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 Paint Testing Results  

Sample Floor Room Component 

& Feature 

Substrate Color PbC (%) Result 

LBP-55 3
rd

 Floor 3N North Wall Concrete Light 

Green 

0.116 Positive 

LBP-56 3
rd

 Floor Restroom 302 West Wall Plaster Brown 0.439 Positive 

LBP-57 3
rd

 Floor 3P Duct Metal Gray 0.355 Positive 

LBP-58 3
rd

 Floor First Aid North Wall Wood Yellow 16.551 Positive 

LBP-59 3
rd

 Floor First Aid West Wall Brick Gold 30.523 Positive 

LBP-60 3
rd

 Floor 3K South Wall Brick Silver 0.208 Positive 

LBP-61 3
rd

 Floor Restroom 304 Stall Partition Metal Gray 4.417 Positive 

LBP-62 3
rd

 Floor Elevator 1 

Area 

North Wall Brick Light 

Green 

0.143 Positive 

LBP-63 4
th

 Floor 4G Office East Wall Brick L. Yellow 11.567 Positive 

LBP-64 4
th

 Floor 4A South Wall Concrete Silver 0.928 Positive 

LBP-65 4
th

 Floor Restroom 410 East Wall Brick Brown 0.423 Positive 

LBP-66 4
th

 Floor Restroom 407 East Wall Brick Silver 0.347 Positive 

LBP-67 4
th

 Floor 4D Pipe Metal Med. Green 0.144 Positive 

LBP-68 4
th

 Floor 4D Pipe Metal Light 

Green 

0.310 Positive 

LBP-69 4
th

 Floor 4H East Wall Brick Gray 59.243 Positive 

LBP-70 4
th

 Floor 4H North Wall Brick White 0.013 Negative 

LBP-71 4
th

 Floor 4I Column Metal Med. Green 29.168 Positive 

LBP-72 4
th

 Floor 4I/4M Hall West Wall Concrete Light 

Green 

0.859 Positive 

LBP-73 4
th

 Floor 4M Ceiling Concrete White 0.086 Positive 

LBP-74 4
th

 Floor Restroom 43 West Wall Plaster Beige 0.107 Positive 

LBP-75 4
th

 Floor Restroom 43 North Wall Concrete Brown 0.63 Positive 

LBP-76 4
th

 Floor 4M Office Column Concrete Gray 0.373 Positive 

LBP-77 4
th

 Floor 4N Pipe Metal Red 7.225 Positive 

LBP-78 4
th

 Floor Restroom 401 North Wall Plaster Brown 0.352 Positive 

LBP-79 4
th

 Floor Restroom 401 North Wall Plaster Beige 0.30 Positive 

LBP-80 4
th

 Floor 4N North Wall Brick Med. Green 0.302 Positive 

LBP-81 4
th

 Floor 4N North Wall Brick White 0.236 Positive 

LBP-82 4
th

 Floor 4J Office West Wall Brick Light Gray 0.61 Positive 

LBP-83 4
th

 Floor 4J Office Duct Metal White 0.143 Positive 

LBP-84 4
th

 Floor 4J Office North Wall Brick Silver 1.226 Positive 

LBP-85 4
th

 Floor Stair 5 Railing Metal Yellow 21.911 Positive 

LBP-86 5
th

 Floor 5G East Wall Brick Beige 7.072 Positive 

LBP-87 5
th

 Floor 5G Stair Door Metal Brown 30.439 Positive 

LBP-88 5
th

 Floor 5A West Wall Brick Silver 7.967 Positive 

LBP-89 5
th

 Floor 509 Door Metal Gray 2.038 Positive 

LBP-90 5
th

 Floor 5D East Wall Brick Silver 0.08 Positive 

LBP-91 5
th

 Floor Restroom 507 West Wall Brick Brown 0.337 Positive 

LBP-92 5
th

 Floor Restroom 507 West Wall Brick Beige 0.171 Positive 

LBP-93 5
th

 Floor 5C West Wall Brick Silver 0.228 Positive 

LBP-94 5
th

 Floor 5H Pipe Metal Red 0.072 Positive 

LBP-95 5
th

 Floor 5H North Wall Concrete Light 

Green 

0.139 Positive 

LBP-96 5
th

 Floor 5H North Wall Brick Med. Green 14.467 Positive 

LBP-97 5
th

 Floor 5I North Wall Brick Med. Green 2.28 Positive 
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 Paint Testing Results  

Sample Floor Room Component 

& Feature 

Substrate Color PbC (%) Result 

LBP-98 5
th

 Floor 5I Column Concrete Light 

Green 

0.06 Positive 

LBP-99 5
th

 Floor 5M South Wall Brick Beige 22.216 Positive 

LBP-100 5
th

 Floor Restroom 503 East Wall Plaster Brown 0.536 Positive 

LBP-101 5
th

 Floor Restroom 504 Wallbase Concrete Gray 0.247 Positive 

LBP-102 5
th

 Floor 5N Pipe Metal Red 9.601 Positive 

LBP-103 5
th

 Floor 5N Column Concrete Light 

Green 

0.463 Positive 

LBP-104 5
th

 Floor 5N Column Concrete Med. Green 20.962 Positive 

LBP-105 5
th

 Floor 5M Pipe Metal Blue 0.337 Positive 

LBP-106 5
th

 Floor 5M Pipe Metal Yellow 7.068 Positive 

LBP-107 5
th

 Floor 5J North Wall Brick Dark Green 5.609 Positive 

LBP-108 5
th

 Floor 5J South Wall Brick Tan 0.299 Positive 

LBP-109 6
th

 Floor 6G North Wall Concrete Light 

Yellow 

5.161 Positive 

LBP-110 6
th

 Floor 6A East Wall Brick Silver 4.761 Positive 

LBP-111 6
th

 Floor 6E North Wall Brick Med. Green 0.012 Negative 

LBP-112 6
th

 Floor 6B South Wall Brick Med. Green 0.165 Positive 

LBP-113 6
th

 Floor 6B South Wall Brick Silver 1.656 Positive 

LBP-114 6
th

 Floor 6B South Wall Brick White 0.978 Positive 

LBP-115 6
th

 Floor Restroom 64 North Wall Brick Med. Green 0.055 Negative 

LBP-116 6
th

 Floor 6C Office West Wall Concrete Light 

Yellow 

0.081 Positive 

LBP-117 6
th

 Floor 6H Pipe Metal Red 68.883 Positive 

LBP-118 6
th

 Floor Elevator 9 

Hall 

South Wall Brick Light 

Yellow 

68.005 Positive 

LBP-119 6
th

 Floor 6G North Wall Brick Light Blue 26.734 Positive 

LBP-120 6
th

 Floor Stair 8 North Wall Brick Med. Green 0.153 Positive 

LBP-121 6
th

 Floor Stair 8 North Wall Brick Light 

Green 

0.073 Positive 

LBP-122 7
th

 Floor 7G North Wall Brick Light 

Yellow 

33.432 Positive 

LBP-123 7
th

 Floor 7A East Wall Brick Light 

Yellow 

0.257 Positive 

LBP-124 7
th

 Floor 7A Ceiling Plaster Tan 0.52 Positive 

LBP-125 7
th

 Floor 7A East Wall Wood Varnish 0.102 Positive 

LBP-126 7
th

 Floor 7B South Wall Brick Light 

Yellow 

0.368 Positive 

LBP-127 7
th

 Floor 7E North Wall Brick Light 

Yellow 

10.069 Positive 

LBP-128 7
th

 Floor 7D West Wall Glass Light 

Yellow 

11.392 Positive 

LBP-129 7
th

 Floor 7B South Wall Brick Light 

Yellow 

0.427 Positive 

LBP-130 7
th

 Floor 7C West Wall Brick Light 

Yellow 

0.242 Positive 

LBP-131 7
th

 Floor Stair 1 North Wall Brick White 0.03 Negative 

LBP-132 7
th

 Floor Stair 1 North Wall Brick Gray 41.518 Positive 

LBP-133 7
th

 Floor 7C Door Metal Brown 30.413 Positive 
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 Paint Testing Results  

Sample Floor Room Component 

& Feature 

Substrate Color PbC (%) Result 

LBP-134 7
th

 Floor 7H Column Concrete Light 

Yellow 

28.377 Positive 

LBP-135 7
th

 Floor Stair 10 East Wall Brick Med. Green 0.297 Positive 

LBP-136 7
th

 Floor Stair 10 East Wall Brick Light Green 0.02 Negative 

LBP-137 7
th

 Floor Stair 11 East Wall Brick Med. Green 0.16 Positive 

LBP-138 7
th

 Floor Stair 11 East Wall Brick Light Green 0.008 Negative 

LBP-139 Roof Southwest 

Corner 

Duct Metal Silver 0.081 Positive 

LBP-140 Roof North of 

Water Tower 

Platform Metal Silver 32.118 Positive 

LBP-141 Roof Water Tower Tower Metal Silver 6.916 Positive 

LBP-142 7
th

 Floor Stair 5 Step Wood Gray 1.138 Positive 

LBP-143 Roof Riser 3 

Penthouse 

West Wall Brick White 0.220 Positive 

LBP-144 Roof Stair 9 North Wall Brick Silver 0.086 Positive 

LBP-145 6
th

 Floor 6M East Brick Silver 14.233 Positive 

LBP-146 5
th

 Floor Stair 2 North Wall Brick Med. Green 0.622 Positive 

LBP-147 5
th

 Floor Stair 2 Railing Metal Yellow 16.19 Positive 

LBP-148 6th Floor 6N West Wall Concrete Med. Green 12.869 Positive 

LBP-149 5
th

 Floor Stair 3 East Wall Brick Black 0.62 Positive 

LBP-150 5
th

 Floor Stair 3 East Wall Brick Gray 0.282 Positive 

LBP-151 Roof Riser 1 

Penthouse 

North Wall Brick Silver 6.108 Positive 

LBP-152 Roof Building E Stair Metal Silver 10.942 Positive 

LBP-153 Roof Elevator 3 

Penthouse 

East Wall Brick Dark Gray 0.278 Positive 

LBP-154 Roof Elevator 3 

Penthouse 

Machinery Metal Green 3.319 Positive 

LBP-155 Roof Elevator 7 

Penthouse 

East Wall Brick Dark Gray 0.312 Positive 

LBP-156 1
st
 Floor Exterior East Door at 

Medium Press 

Room 

Wood Mauve 5.91 Positive 

LBP-157 1
st
 Floor Exterior South Wall Fiberglass Light Gray 0.412 Positive 

LBP-158 1
st
 Floor Exterior South Wall Concrete Light Gray 0.285 Positive 

LBP-159 1
st
 Floor Exterior East Door at Alley Metal Mauve 0.185 Positive 

LBP-160 Ground 

Floor 

Entry at Stair 

5 

South Wall Brick White 0.214 Positive 

LBP-161 Ground 

Floor 

G1 South Wall Brick Med. Green 0.019 Negative 

LBP-162 Ground 

Floor 

G2 West Wall Brick Silver 0.281 Positive 

LBP-163 Ground 

Floor 

A07/A08 North Wall Brick Med. Green 0.056 Negative 

LBP-164 Ground 

Floor 

A07/A08 South Wall Brick Light 

Green 

0.501 Positive 

LBP-165 Ground 

Floor 

A07/A08 Pipe Metal Blue 0.257 Positive 
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 Paint Testing Results  

Sample Floor Room Component 

& Feature 

Substrate Color PbC (%) Result 

LBP-166 Ground 

Floor 

G5 East Wall Brick Light 

Green 

39.444 Positive 

LBP-167 Ground 

Floor 

M01 Column Concrete Med. Green 0.956 Positive 

LBP-168 Ground 

Floor 

T1 Column Brick Light 

Green 

8.694 Positive 

LBP-169 Ground 

Floor 

Dept 202 Ceiling Wood Light 

Green 

0.076 Positive 

LBP-170 Ground 

Floor 

Room North 

of Boiler 

Room 

North Wall Brick Med. Green 0.507 Positive 

LBP-171 Ground 

Floor 

Boiler Room South Wall Concrete Med. Green 0.2 Positive 

LBP-172 Ground 

Floor 

Boiler Room Boiler Metal Dark Gray 0.057 Negative 

LBP-173 Ground 

Floor 

1L South Wall Brick Med. Green 0.176 Positive 

LBP-174 1
st
 Floor Exterior Window Frame Metal Silver 27.124 Positive 

LBP-175 1
st
 floor Exterior Window Frame Metal Mauve 7.068 Positive 

 

Lead-Based Paint components were not in good condition at the time of this inspection.  Peeling paint 

was observed on the interior surfaces in most rooms and on the exterior painted surfaces.  Where lead 

based paint is known or suspected, the owner and contractors must work in a lead safe manner, taking 

care to limit the amount of lead dust generated through wet work methods.  Clean up in a lead safe 

manner, i.e. not dry sweeping or vacuuming.  Use a HEPA vacuum and wet washing to work lead 

safe. 

 

C.  Lead Based Paint Locations and Quantities 

 

Lead based paint was prevalent throughout the building on both interior and exterior surfaces.  The 

following are the approximate quantities. 

 

Building Portion Substrate Approx. Quantity 

Brick 300,000 Sq. Ft. 

Metal 70,000 Sq. Ft. 

Concrete 10,000 Sq. Ft. 

Wood 450,000 Sq. Ft. 

7 Story South 

Plaster 5,000 Sq. Ft. 

Brick 130,000 Sq. Ft. 

Metal 15,000 Sq. Ft. 

Concrete 250,000 Sq. Ft. 

Wood 10,000 Sq. Ft. 

6 Story Northwest 

Plaster 40,000 Sq. Ft. 

Brick 80,000 Sq. Ft. 

Metal 9,000 Sq. Ft. 

Concrete 12,000 Sq. Ft. 

5 Story South Center 

Wood 100,000 Sq. Ft. 
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Building Portion Substrate Approx. Quantity 

Brick 70,000 Sq. Ft. 

Metal 30,000 Sq. Ft. 

Concrete 7,000 Sq. Ft. 

3 Story Northeast 

Wood 95,000 Sq. Ft. 

 

 

IV. LIGHT FIXTURE BALLASTS  

 

Visible light fixture ballasts were identified and quantified throughout the building.  Five (5) samples 

of ballast oil were collected on November 7, 2009, and analyzed for polychlorinated biphenyls.  Not 

all ballasts were sampled.  Samples were collected from representative ballasts.   

 

Samples were analyzed at Schneider Laboratories, Inc., for total PCB content using method EPA 

Method 600/4-810-045.  Laboratory analysis of the ballast oil revealed the following.  The laboratory 

report is in Appendix C. 

 

Sample No. Location Result (ppm) 

PLF01 Room 2J 244,278.9 

PLF02 Room 3G 329,336.3  

PLF03 Room 4I 423,388.6 

PLF04 Room 5M 618,807.9 

PLF05 Room 6A 472,045.9 

Note: ppm = parts per million 

 
All samples were above the standard of 50 ppm in 40 CFR 761. 

 

Ballast locations and quantities are in the following table. 

 

Building Portion Approx. Quantity 

7 Story South 1450 

6 Story Northwest 450 

5 Story South Center 200 

3 Story Northeast 350 

Note: 7 Story Section 6
th
 Floor approximately 350 ballasts and 7

th
 Floor approximately 550 

ballasts labeled No PCB. 

 

V.  DIELECTRIC FLUIDS 

 

Two (2) samples were collected on November 7, 2009, of oil in the dielectric equipment (e.g., 

transformers) on the Ground Floor Room J and on the 2
nd

 Floor in Room M.  Samples were analyzed 

at Schneider Laboratories, Inc., for total PCB content using method EPA Method 600/4-810-045.  The 

laboratory report is in Appendix D. 
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Sample No.  Result (ppm) 

PDF01 Room 2M 341.6 

PDF02 Room 1J 347.7 

 

All samples were above the standard of 50 ppm in 40 CFR 761. 

 

 

VI.  MERCURY CONTAINING LIGHT BULBS 
 

All visible mercury containing light bulbs were identified and quantified.  This includes both 

fluorescent light tubes, compact fluorescent bulbs, high intensity discharge bulbs, and neon signs.  

These bulbs may contain mercury and were not sampled.   
 

Building Portion Floor Quantity 

Ground 520 

2
nd

  320 

3
rd

 420 

4
th

  340 

5
th

  280 

6
th

  1400 

7
th

  2900 

7 Story South 

Risers/Penthouses 6 

Ground 75 

2
nd

  100 

3
rd

 60 

4
th

  240 

5 Story South Center 

5
th

  90 

Ground 340 

2
nd

  130 

3
rd

 220 

4
th

  90 

5
th

  70 

6 Story Northwest 

6
th

  50 

Basement 30 

Ground 270 

2
nd

  220 

3 Story Northeast 

3
rd

 140 

   

VII.  MERCURY CONTAINING  SWITCHES, MANOMETERS, AND OTHER EQUIPMENT 
 

The location and quantity of electrical switches, manometers, thermostats, and other equipment that 

may contain mercury were recorded.  These items included electrical meters, gas meters, water meters 

and gauges, and HVAC equipment meters and gauges.  These were generally found in utility rooms 

on each floor, but were also found in other areas.  Samples were not collected. 
 

Building Portion Floor Type of Equipment Quantity 

Gauges 32 

Breaker Panels 3 

Space Heaters 5 

Ground 

Thermostats 2 

Thermostats 2 

7 Story South 

2
nd

 

Breaker Panels 3 
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Building Portion Floor Type of Equipment Quantity 

Thermostats 1 3
rd

  

Breaker Panels 3 

Thermostats 4 4
th

  

Breaker Panels 5 

Thermostats 6 5
th

  

Breaker Panels 2 

 Gauges 1 

Thermostats 6 

Breaker Panels 5 

Meters 1 

Gauges 2 

Switches 5 

6
th

  

Space Heaters 2 

Thermostats 19 

Breaker Panels 8 

7
th

  

Switches 1 

Space Heaters 1 

7 Story South 

Risers/Penthouses 

Meters 2 

Gauges 1 

Breaker Panels 1 

4
th

  

Meters 2 

5 Story South Center 

5
th

  Breaker Panels 2 

Gauges 6 

Breaker Panels 2 

Space Heaters 4 

Ground 

Meters 3 

2
nd

  Gauges 5 

4
th

  Breaker Panels 2 

Vapor Lights 6 5
th

  

Breaker Panels 1 

Gauges 2 

6 Story Northwest 

6
th

  

Breaker Panels 1 

Breaker Panels 1 

Gauges 4 

Basement 

Space Heaters 2 

Meters 1 

Breaker Panels 1 

Thermostats 1 

Gauges 24 

Ground 

Vapor Lights 5 

3 Story Northeast 

2
nd

  Breaker Panels 2 

 

 

VIII. FREON CONTAINING EQUIPMENT 

 

The location and quantity of freon-containing equipment, such as window or whole building air 

conditioners, refrigerators, freezers, water coolers, vending machines, dehumidifiers, and fire 

extinguishers were recorded.  Samples were not collected. 
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Building Portion Floor Type of Equipment Quantity 

Fire Extinguishers 2 

Refrigerators 2 

Compressors 4 

Air Conditioners 2 

Ground 

Drinking Fountain 1 

Fire Extinguishers 1 2
nd

 

Refrigerators 1 

Air Conditioners 1 5
th

  

Fire Extinguishers 1 

Air Conditioners 7 6
th

 

Fire Extinguishers 1 

Air Conditioners 11 7
th

  

Fire Extinguishers 3 

7 Story South 

Risers/Penthouses Fire Extinguishers 1 

Fire Extinguishers 9 5 Story South 

Center 

Ground 

Compressors 1 

Fire Extinguishers 1 Ground 

Compressors 2 

6 Story Northwest 

4
th

  Air Conditioners 1 

Basement Compressors 1 

Ground Fire Extinguishers 2 

3 Story Northeast 

2
nd

  Fire Extinguishers 2 

 
 

IX. CONTAINERS CONTAINING CHEMICALS AND OTHER FLUIDS 

 

Containers containing suspect ethylene glycol fluid were evaluated and identified.  During the pre-bid 

walkthrough the one gallon containers observed contained a liquid that appeared to be ethylene 

glycol.   

 

Locations where ethylene glycol was observed were identified and the amount of liquid and number 

of containers were recorded.  All containers observed were labeled as ethylene glycol.  No samples 

were collected.  2 gallons were identified on the Ground Floor in Rooms 1C and 1J, and 7 gallons 

were identified on the 7
th
 Floor in Rooms 7B and 7C.   

 

In addition, a total of approximately 8 gallons of used oil was visually identified in the elevator 

machinery in the 8 elevator penthouses. 

 

X.  FLOOR ASH 

 

It was reported to HMG that some of the floors in the building were constructed with an 

approximately 0.5 inch layer of ash between the concrete base and the wood overlay as an insulator.  

Selected sections of the wood floor on each floor were pried up with a crow bar and hammer to 

attempt to locate the ash.  Not all sections of the floor were be pried up.  Ash was not observed at any 

of the locations.  No samples were collected.   
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XI.  EXCLUSIONS 

 

Floors in areas of Rooms 2L, 3K, 3R, 6M, and 3N-7N are damaged and were deemed unsafe by 

the inspector-these locations were not accessible and were only inspected from a safe distance.  

Roof hatch to the Mirro tower above Buildings K & L (6 Story Northwest) could not be opened-

roof not accessible but assumed to be same as Buildings K & L roofs.   No visible or accessible 

areas were excluded from this scope of work. 

 

This report represents the condition of the building and its visible/accessible materials at the date and 

the times of the onsite inspection.  Hidden materials or those materials that could be present at the 

point of inspection, over and above those stated in the inspection report, are the responsibility of the 

building owner and the demolition or renovation contractor.  

 

XII. LIMITATIONS 

 

The care and skill given to our procedures insures the most reliable test results possible.  The findings 

and conclusions of HMG represent our professional opinions extrapolated from limited data.  

Significant limited data is gathered during the course of the building inspection.  No other warranty is 

expressed or implied.  Prior to any abatement or renovation activities, it is recommended that HMG 

be provided the opportunity to review such plans in order that the inspection and assessments 

contained herein are properly interpreted and implemented. 

 

 

This report and the information contained herein are prepared for the sole and exclusive use and 

possession of OTIE.  No other person or entity may rely on this report or any information contained 

herein.  Any dissemination of the Report or any information contained herein is strictly prohibited 

without prior written authorization from Harenda Management Group. 



Building Inspection Report-Mirro Building No. 9  W:/Word/2009 Projects/09-0845/Building Inspection Report 

1512 Washington Street  December 3, 2009 

Manitowoc, Wisconsin   

31 

  

 

 

 

 

 

 

 

 

 

 

 

 

 

 

APPENDICES 



Building Inspection Report-Mirro Building No. 9  W:/Word/2009 Projects/09-0845/Building Inspection Report 

1512 Washington Street  December 3, 2009 

Manitowoc, Wisconsin   

32 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

A.  ASBESTOS LABORATORY RESULTS 



















































SCHNEIDER LABORATORIES
I N C O R P O R A T E D

2512 W. Cary Street • Richmond, Virginia • 23220-5117

804-353-6778 • 800-785-LABS (5227) • (FAX) 804-359-1475

Excellence in Service and Technology

AIHA/ELLAP 100527, NVLAP 101150-0, NYELAP/NELAC 11413, CAELAP 2078, NC 593, SC 93003

LABORATORY ANALYSIS REPORT
Asbestos Identification by EPA Method¹ 600/M4/82/020

CLIENT: Harenda Management Group

ADDRESS: 1237 West Bruce Street

Milwaukee, WI  53204

ACCOUNT #: 4001-09-18

PROJECT NAME: Mirro Building No. 9

PO NO.:

JOB LOCATION:

PROJECT NO.: 09-0845

DATE RECEIVED: 11/20/2009

DATE ANALYZED: 11/28/2009

DATE COLLECTED:

DATE REPORTED: 12/2/2009

SampleType: BULK

Using SLI A6  

PLM Analysis Results

Asbestos Fibers Other Materials

Sample

Layer ID

Identification/

Client SLI Sample 

No.

Sample/

Layer Name

ACM01 30401364

Beige, Soft

Layer 1: Soft Material CHRYSOTILE4% NON FIBROUS MATERIAL96%

ACM02 30401365

 

Layer 1: Brittle Material

Not analyzed due to positive stop instructions.

ACM03 30401366

 

Layer 1: Brittle Material

Not analyzed due to positive stop instructions.

ACM04 30401367

Gray, Fibrous

Layer 1: Fibrous Material CHRYSOTILE15% MINERAL/GLASS WOOL75%

NON FIBROUS MATERIAL10%

ACM05 30401368

 

Layer 1: Fibrous Material

Not analyzed due to positive stop instructions.

Samples analyzed by the EPA Test Method are subject to the limitations of light microscopy including matrix interference.  Gravimetric 
reduction and correlative analyses are recommended for all non-friable, organically bound materials.  This method has a reporting limit of 
1% or greater.  Visual estimation contains an inherent range of uncertainty.  This report must not be reproduced except in full with the 
approval of the lab, and must not be used to claim NVLAP or other gov't agency endorsement.

Total Number of Pages in Report: 31

Amended Report

Results relate only to samples as received by the laboratory. Visit www.slabinc.com for current certifications.



PLM Analysis Results

Asbestos Fibers Other Materials

Sample

Layer ID

Identification/

Account - Workorder 4001-09-18 (Continued) Page 2 (Continued)

Client SLI Sample 

No.

Sample/

Layer Name

ACM06 30401369

 

Layer 1: Fibrous Material

Not analyzed due to positive stop instructions.

ACM07 30401370

Beige, Fibrous

Layer 1: Fibrous Material CHRYSOTILE65% NON FIBROUS MATERIAL35%

ACM08 30401371

 

Layer 1: Fibrous Material

Not analyzed due to positive stop instructions.

ACM09 30401372

 

Layer 1: Fibrous Material

Not analyzed due to positive stop instructions.

ACM10 30401373

Black, Bituminous/Fibrous

None DetectedLayer 1: Felt Paper CELLULOSE FIBER70%

NON FIBROUS MATERIAL30%

ACM11 30401374

Gray, Organically Bound

None DetectedLayer 1: Floor Tile NON FIBROUS MATERIAL100%

Black, Bituminous

None DetectedLayer 2: Mastic NON FIBROUS MATERIAL100%

ACM12 30401375

Gray, Organically Bound

None DetectedLayer 1: Floor Tile NON FIBROUS MATERIAL100%

Black, Bituminous

None DetectedLayer 2: Mastic NON FIBROUS MATERIAL100%

ACM13 30401376

Gray, Organically Bound

None DetectedLayer 1: Floor Tile NON FIBROUS MATERIAL100%

Samples analyzed by the EPA Test Method are subject to the limitations of light microscopy including matrix interference.  Gravimetric 
reduction and correlative analyses are recommended for all non-friable, organically bound materials.  This method has a reporting limit of 
1% or greater.  Visual estimation contains an inherent range of uncertainty.  This report must not be reproduced except in full with the 
approval of the lab, and must not be used to claim NVLAP or other gov't agency endorsement.

Total Number of Pages in Report: 31

Amended Report

Results relate only to samples as received by the laboratory. Visit www.slabinc.com for current certifications.



PLM Analysis Results

Asbestos Fibers Other Materials

Sample

Layer ID

Identification/

Account - Workorder 4001-09-18 (Continued) Page 3 (Continued)

Client SLI Sample 

No.

Sample/

Layer Name

Yellow, Soft

None DetectedLayer 2: Mastic NON FIBROUS MATERIAL100%

ACM14 30401377

White, Powdery

None DetectedLayer 1: Wallboard CELLULOSE FIBER4%

NON FIBROUS MATERIAL96%

White, Granular

None DetectedLayer 2: Joint Compound NON FIBROUS MATERIAL100%

ACM15 30401378

White, Powdery

None DetectedLayer 1: Wallboard CELLULOSE FIBER4%

NON FIBROUS MATERIAL96%

White, Granular

None DetectedLayer 2: Joint Compound NON FIBROUS MATERIAL100%

ACM16 30401379

White, Powdery

None DetectedLayer 1: Wallboard CELLULOSE FIBER4%

NON FIBROUS MATERIAL96%

White, Granular

None DetectedLayer 2: Joint Compound NON FIBROUS MATERIAL100%

ACM17 30401380

Gray, Hard

None DetectedLayer 1: Hard Material NON FIBROUS MATERIAL100%

ACM18 30401381

Gray, Granular

None DetectedLayer 1: Plaster CELLULOSE FIBER2%

NON FIBROUS MATERIAL98%

ACM19 30401382

Gray, Granular

None DetectedLayer 1: Plaster CELLULOSE FIBER<1%

NON FIBROUS MATERIAL100%

ACM20 30401383

Gray, Granular

None DetectedLayer 1: Plaster CELLULOSE FIBER2%

NON FIBROUS MATERIAL98%

Samples analyzed by the EPA Test Method are subject to the limitations of light microscopy including matrix interference.  Gravimetric 
reduction and correlative analyses are recommended for all non-friable, organically bound materials.  This method has a reporting limit of 
1% or greater.  Visual estimation contains an inherent range of uncertainty.  This report must not be reproduced except in full with the 
approval of the lab, and must not be used to claim NVLAP or other gov't agency endorsement.

Total Number of Pages in Report: 31

Amended Report

Results relate only to samples as received by the laboratory. Visit www.slabinc.com for current certifications.



PLM Analysis Results

Asbestos Fibers Other Materials

Sample

Layer ID

Identification/

Account - Workorder 4001-09-18 (Continued) Page 4 (Continued)

Client SLI Sample 

No.

Sample/

Layer Name

ACM21 30401384

Gray, Cementitious

None DetectedLayer 1: Plaster NON FIBROUS MATERIAL100%

ACM22 30401385

Gray, Granular

None DetectedLayer 1: Plaster CELLULOSE FIBER2%

NON FIBROUS MATERIAL98%

ACM23 30401386

Gray, Granular

None DetectedLayer 1: Plaster CELLULOSE FIBER2%

NON FIBROUS MATERIAL98%

ACM24 30401387

Gray, Granular

None DetectedLayer 1: Plaster CELLULOSE FIBER2%

NON FIBROUS MATERIAL98%

ACM25 30401388

Green, Organically Bound

Layer 1: Floor Tile CHRYSOTILE2% NON FIBROUS MATERIAL98%

Black, Bituminous

Layer 2: Mastic CHRYSOTILE5% NON FIBROUS MATERIAL95%

ACM26 30401389

 

Layer 1: Floor Tile

Not analyzed due to positive stop instructions.

 

Layer 2: Mastic

Not analyzed due to positive stop instructions.

ACM27 30401390

 

Layer 1: Floor Tile

Not analyzed due to positive stop instructions.

 

Layer 2: Mastic

Not analyzed due to positive stop instructions.

Samples analyzed by the EPA Test Method are subject to the limitations of light microscopy including matrix interference.  Gravimetric 
reduction and correlative analyses are recommended for all non-friable, organically bound materials.  This method has a reporting limit of 
1% or greater.  Visual estimation contains an inherent range of uncertainty.  This report must not be reproduced except in full with the 
approval of the lab, and must not be used to claim NVLAP or other gov't agency endorsement.

Total Number of Pages in Report: 31

Amended Report

Results relate only to samples as received by the laboratory. Visit www.slabinc.com for current certifications.
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Asbestos Fibers Other Materials

Sample

Layer ID

Identification/

Account - Workorder 4001-09-18 (Continued) Page 5 (Continued)

Client SLI Sample 

No.

Sample/

Layer Name

ACM28 30401391

Black, Rubbery

None DetectedLayer 1: Cove Base NON FIBROUS MATERIAL100%

Tan, Brittle

None DetectedLayer 2: Mastic NON FIBROUS MATERIAL100%

ACM29 30401392

Brown, Fibrous

None DetectedLayer 1: Fiber Board CELLULOSE FIBER95%

NON FIBROUS MATERIAL5%

Tan, Brittle

None DetectedLayer 2: Mastic NON FIBROUS MATERIAL100%

ACM30 30401393

Brown, Fibrous

None DetectedLayer 1: Fiber Board CELLULOSE FIBER95%

NON FIBROUS MATERIAL5%

Tan, Brittle

None DetectedLayer 2: Mastic NON FIBROUS MATERIAL100%

ACM31 30401394

Brown, Fibrous

None DetectedLayer 1: Fiber Board CELLULOSE FIBER95%

NON FIBROUS MATERIAL5%

Tan, Brittle

None DetectedLayer 2: Mastic NON FIBROUS MATERIAL100%

ACM32 30401395

Green, Org.Bound/Fibrous

None DetectedLayer 1: Vinyl Tile CELLULOSE FIBER40%

NON FIBROUS MATERIAL60%

Black, Bituminous/Fibrous

None DetectedLayer 2: Underlayment CELLULOSE FIBER60%

NON FIBROUS MATERIAL40%

ACM33 30401396

Green, Org.Bound/Fibrous

None DetectedLayer 1: Vinyl Tile CELLULOSE FIBER40%

NON FIBROUS MATERIAL60%

Samples analyzed by the EPA Test Method are subject to the limitations of light microscopy including matrix interference.  Gravimetric 
reduction and correlative analyses are recommended for all non-friable, organically bound materials.  This method has a reporting limit of 
1% or greater.  Visual estimation contains an inherent range of uncertainty.  This report must not be reproduced except in full with the 
approval of the lab, and must not be used to claim NVLAP or other gov't agency endorsement.
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Results relate only to samples as received by the laboratory. Visit www.slabinc.com for current certifications.
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Asbestos Fibers Other Materials

Sample

Layer ID

Identification/

Account - Workorder 4001-09-18 (Continued) Page 6 (Continued)

Client SLI Sample 

No.

Sample/

Layer Name

Black, Bituminous/Fibrous

None DetectedLayer 2: Underlayment CELLULOSE FIBER60%

NON FIBROUS MATERIAL40%

ACM34 30401397

Green, Org.Bound/Fibrous

None DetectedLayer 1: Vinyl Tile CELLULOSE FIBER40%

NON FIBROUS MATERIAL60%

Black, Bituminous/Fibrous

None DetectedLayer 2: Underlayment CELLULOSE FIBER60%

NON FIBROUS MATERIAL40%

ACM35 30401398

Black/Brown, Fibrous

None DetectedLayer 1: Fibrous Material CELLULOSE FIBER90%

NON FIBROUS MATERIAL10%

ACM36 30401399

Black/Brown, Fibrous

None DetectedLayer 1: Fibrous Material CELLULOSE FIBER90%

NON FIBROUS MATERIAL10%

ACM37 30401400

Black/Brown, Fibrous

None DetectedLayer 1: Fibrous Material CELLULOSE FIBER90%

NON FIBROUS MATERIAL10%

ACM38 30401401

Tan, Organically Bound

Layer 1: Floor Tile CHRYSOTILE2% NON FIBROUS MATERIAL98%

Black, Bituminous

Layer 2: Mastic CHRYSOTILE5% NON FIBROUS MATERIAL95%

ACM39 30401402

Gray, Organically Bound

Layer 1: Floor Tile CHRYSOTILE3% NON FIBROUS MATERIAL97%

Black, Bituminous

None DetectedLayer 2: Mastic NON FIBROUS MATERIAL100%

ACM40 30401403

 

Layer 1: Floor Tile

Not analyzed due to positive stop instructions.

Samples analyzed by the EPA Test Method are subject to the limitations of light microscopy including matrix interference.  Gravimetric 
reduction and correlative analyses are recommended for all non-friable, organically bound materials.  This method has a reporting limit of 
1% or greater.  Visual estimation contains an inherent range of uncertainty.  This report must not be reproduced except in full with the 
approval of the lab, and must not be used to claim NVLAP or other gov't agency endorsement.
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Amended Report

Results relate only to samples as received by the laboratory. Visit www.slabinc.com for current certifications.
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Asbestos Fibers Other Materials

Sample

Layer ID

Identification/

Account - Workorder 4001-09-18 (Continued) Page 7 (Continued)

Client SLI Sample 

No.

Sample/

Layer Name

Black, Bituminous

None DetectedLayer 2: Mastic NON FIBROUS MATERIAL100%

ACM41 30401404

 

Layer 1: Floor Tile

Not analyzed due to positive stop instructions.

Black, Bituminous

None DetectedLayer 2: Mastic NON FIBROUS MATERIAL100%

ACM42 30401405

Olive, Organically Bound

Layer 1: Floor Tile CHRYSOTILE2% NON FIBROUS MATERIAL98%

Black, Bituminous

Layer 2: Mastic CHRYSOTILE3% NON FIBROUS MATERIAL97%

ACM43 30401406

 

Layer 1: Floor Tile

Not analyzed due to positive stop instructions.

 

Layer 2: Mastic

Not analyzed due to positive stop instructions.

ACM44 30401407

 

Layer 1: Floor Tile

Not analyzed due to positive stop instructions.

 

Layer 2: Mastic

Not analyzed due to positive stop instructions.

ACM45 30401408

Gray, Cementitious

Layer 1: Cementitious Mtrl CHRYSOTILE18% NON FIBROUS MATERIAL82%

ACM45A 30401409

 

Layer 1: Cementitious Mtrl

Not analyzed due to positive stop instructions.

Samples analyzed by the EPA Test Method are subject to the limitations of light microscopy including matrix interference.  Gravimetric 
reduction and correlative analyses are recommended for all non-friable, organically bound materials.  This method has a reporting limit of 
1% or greater.  Visual estimation contains an inherent range of uncertainty.  This report must not be reproduced except in full with the 
approval of the lab, and must not be used to claim NVLAP or other gov't agency endorsement.
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PLM Analysis Results

Asbestos Fibers Other Materials

Sample

Layer ID

Identification/

Account - Workorder 4001-09-18 (Continued) Page 8 (Continued)

Client SLI Sample 

No.

Sample/

Layer Name

ACM45B 30401410

 

Layer 1: Cementitious Mtrl

Not analyzed due to positive stop instructions.

ACM46 30401411

Light Brown, Granular

None DetectedLayer 1: Brick NON FIBROUS MATERIAL100%

ACM47 30401412

Gray, Cementitious

None DetectedLayer 1: Plaster NON FIBROUS MATERIAL100%

ACM48 30401413

Tan, Granular

None DetectedLayer 1: Brick NON FIBROUS MATERIAL100%

ACM49 30401414

White, Fibrous

Layer 1: Fibrous Material CHRYSOTILE20%

AMOSITE20%

NON FIBROUS MATERIAL60%

ACM50 30401415

Gray, Org.Bound/Fibrous

None DetectedLayer 1: Vinyl Tile CELLULOSE FIBER40%

NON FIBROUS MATERIAL60%

Black, Bituminous/Fibrous

None DetectedLayer 2: Underlayment CELLULOSE FIBER60%

NON FIBROUS MATERIAL40%

ACM51 30401416

Gray, Org.Bound/Fibrous

None DetectedLayer 1: Vinyl Tile CELLULOSE FIBER40%

NON FIBROUS MATERIAL60%

Black, Bituminous/Fibrous

None DetectedLayer 2: Underlayment CELLULOSE FIBER60%

NON FIBROUS MATERIAL40%

ACM52 30401417

Gray, Org.Bound/Fibrous

None DetectedLayer 1: Vinyl Tile CELLULOSE FIBER40%

NON FIBROUS MATERIAL60%

Samples analyzed by the EPA Test Method are subject to the limitations of light microscopy including matrix interference.  Gravimetric 
reduction and correlative analyses are recommended for all non-friable, organically bound materials.  This method has a reporting limit of 
1% or greater.  Visual estimation contains an inherent range of uncertainty.  This report must not be reproduced except in full with the 
approval of the lab, and must not be used to claim NVLAP or other gov't agency endorsement.
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Asbestos Fibers Other Materials

Sample

Layer ID

Identification/

Account - Workorder 4001-09-18 (Continued) Page 9 (Continued)

Client SLI Sample 

No.

Sample/

Layer Name

Black, Bituminous/Fibrous

None DetectedLayer 2: Underlayment CELLULOSE FIBER60%

NON FIBROUS MATERIAL40%

ACM53 30401418

Gray, Hard

None DetectedLayer 1: Ceramic Tile NON FIBROUS MATERIAL100%

ACM54 30401419

Gray, Hard

None DetectedLayer 1: Ceramic Tile NON FIBROUS MATERIAL100%

ACM55 30401420

Gray, Hard

None DetectedLayer 1: Ceramic Tile NON FIBROUS MATERIAL100%

ACM56 30401421

Gray, Organically Bound

Layer 1: Floor Tile CHRYSOTILE3% NON FIBROUS MATERIAL97%

Black, Bituminous

Layer 2: Mastic CHRYSOTILE5% NON FIBROUS MATERIAL95%

ACM57 30401422

Black, Bituminous/Fibrous

None DetectedLayer 1: Felt Paper CELLULOSE FIBER70%

NON FIBROUS MATERIAL30%

ACM58 30401423

Black, Bituminous/Fibrous

None DetectedLayer 1: Felt Paper CELLULOSE FIBER70%

NON FIBROUS MATERIAL30%

ACM59 30401424

Black, Bituminous/Fibrous

None DetectedLayer 1: Felt Paper CELLULOSE FIBER70%

NON FIBROUS MATERIAL30%

ACM60 30401425

Cream, Organically Bound

Layer 1: Floor Tile CHRYSOTILE3% NON FIBROUS MATERIAL97%

Samples analyzed by the EPA Test Method are subject to the limitations of light microscopy including matrix interference.  Gravimetric 
reduction and correlative analyses are recommended for all non-friable, organically bound materials.  This method has a reporting limit of 
1% or greater.  Visual estimation contains an inherent range of uncertainty.  This report must not be reproduced except in full with the 
approval of the lab, and must not be used to claim NVLAP or other gov't agency endorsement.
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Results relate only to samples as received by the laboratory. Visit www.slabinc.com for current certifications.
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Asbestos Fibers Other Materials

Sample

Layer ID

Identification/

Account - Workorder 4001-09-18 (Continued) Page 10 (Continued)

Client SLI Sample 

No.

Sample/

Layer Name

Black, Bituminous

Layer 2: Mastic CHRYSOTILE5% NON FIBROUS MATERIAL95%

ACM61 30401426

Brown, Fibrous

None DetectedLayer 1: Paper CELLULOSE FIBER95%

NON FIBROUS MATERIAL5%

ACM62 30401427

Brown, Fibrous

None DetectedLayer 1: Paper CELLULOSE FIBER95%

NON FIBROUS MATERIAL5%

ACM63 30401428

Brown, Fibrous

None DetectedLayer 1: Paper CELLULOSE FIBER95%

NON FIBROUS MATERIAL5%

ACM64 30401429

Gray, Organically Bound

Layer 1: Floor Tile CHRYSOTILE2% NON FIBROUS MATERIAL98%

Black, Bituminous

Layer 2: Mastic CHRYSOTILE4% NON FIBROUS MATERIAL96%

ACM65 30401430

White, Fibrous

None DetectedLayer 1: Ceiling Tile CELLULOSE FIBER45%

MINERAL/GLASS WOOL35%

FOAMED GLASS10%

NON FIBROUS MATERIAL10%

ACM66 30401431

Gray, Cementitious

None DetectedLayer 1: Cementitious Mtrl NON FIBROUS MATERIAL100%

ACM67 30401432

White, Fibrous

Layer 1: Fibrous Material CHRYSOTILE65% NON FIBROUS MATERIAL35%

ACM70 30401433

Gray, Organically Bound

Layer 1: Floor Tile CHRYSOTILE3% NON FIBROUS MATERIAL97%

Samples analyzed by the EPA Test Method are subject to the limitations of light microscopy including matrix interference.  Gravimetric 
reduction and correlative analyses are recommended for all non-friable, organically bound materials.  This method has a reporting limit of 
1% or greater.  Visual estimation contains an inherent range of uncertainty.  This report must not be reproduced except in full with the 
approval of the lab, and must not be used to claim NVLAP or other gov't agency endorsement.

Total Number of Pages in Report: 31
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Asbestos Fibers Other Materials

Sample

Layer ID

Identification/

Account - Workorder 4001-09-18 (Continued) Page 11 (Continued)

Client SLI Sample 

No.

Sample/

Layer Name

Black, Bituminous/Fibrous

None DetectedLayer 2: Underlayment/Mastic CELLULOSE FIBER65%

NON FIBROUS MATERIAL35%

ACM71 30401434

Light Gray, Hard

None DetectedLayer 1: Ceramic Tile NON FIBROUS MATERIAL100%

Gray, Granular

None DetectedLayer 2: Grout NON FIBROUS MATERIAL100%

ACM72 30401435

Yellow, Brittle

None DetectedLayer 1: Mastic NON FIBROUS MATERIAL100%

ACM73 30401436

Beige, Hard

None DetectedLayer 1: Ceramic Tile NON FIBROUS MATERIAL100%

Yellow, Soft

None DetectedLayer 2: Mastic NON FIBROUS MATERIAL100%

ACM74 30401437

Tan, Brittle

None DetectedLayer 1: Mastic NON FIBROUS MATERIAL100%

ACM75 30401438

Gray, Organically Bound

Layer 1: Floor Tile CHRYSOTILE3% NON FIBROUS MATERIAL97%

Black, Bituminous

None DetectedLayer 2: Mastic NON FIBROUS MATERIAL100%

ACM76 30401439

 

Layer 1: Floor Tile

Not analyzed due to positive stop instructions.

Black, Bituminous

None DetectedLayer 2: Mastic NON FIBROUS MATERIAL100%

Samples analyzed by the EPA Test Method are subject to the limitations of light microscopy including matrix interference.  Gravimetric 
reduction and correlative analyses are recommended for all non-friable, organically bound materials.  This method has a reporting limit of 
1% or greater.  Visual estimation contains an inherent range of uncertainty.  This report must not be reproduced except in full with the 
approval of the lab, and must not be used to claim NVLAP or other gov't agency endorsement.
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Amended Report

Results relate only to samples as received by the laboratory. Visit www.slabinc.com for current certifications.
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Asbestos Fibers Other Materials

Sample

Layer ID

Identification/

Account - Workorder 4001-09-18 (Continued) Page 12 (Continued)

Client SLI Sample 

No.

Sample/

Layer Name

ACM77 30401440

 

Layer 1: Floor Tile

Not analyzed due to positive stop instructions.

Black, Bituminous

None DetectedLayer 2: Mastic NON FIBROUS MATERIAL100%

ACM78 30401441

Brown, Fibrous

None DetectedLayer 1: Fiber Board CELLULOSE FIBER95%

NON FIBROUS MATERIAL5%

Tan, Brittle

None DetectedLayer 2: Mastic NON FIBROUS MATERIAL100%

ACM79 30401442

Brown, Fibrous

None DetectedLayer 1: Fiber Board CELLULOSE FIBER95%

NON FIBROUS MATERIAL5%

Tan, Brittle

None DetectedLayer 2: Mastic NON FIBROUS MATERIAL100%

ACM80 30401443

Brown, Fibrous

None DetectedLayer 1: Fiber Board CELLULOSE FIBER95%

NON FIBROUS MATERIAL5%

Tan, Brittle

None DetectedLayer 2: Mastic NON FIBROUS MATERIAL100%

ACM81 30401444

Green, Org.Bound/Fibrous

None DetectedLayer 1: Vinyl Tile CELLULOSE FIBER40%

NON FIBROUS MATERIAL60%

Black, Bituminous/Fibrous

None DetectedLayer 2: Underlayment CELLULOSE FIBER65%

NON FIBROUS MATERIAL35%

ACM82 30401445

Green, Org.Bound/Fibrous

None DetectedLayer 1: Vinyl Tile CELLULOSE FIBER40%

NON FIBROUS MATERIAL60%

Samples analyzed by the EPA Test Method are subject to the limitations of light microscopy including matrix interference.  Gravimetric 
reduction and correlative analyses are recommended for all non-friable, organically bound materials.  This method has a reporting limit of 
1% or greater.  Visual estimation contains an inherent range of uncertainty.  This report must not be reproduced except in full with the 
approval of the lab, and must not be used to claim NVLAP or other gov't agency endorsement.
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Sample

Layer ID

Identification/

Account - Workorder 4001-09-18 (Continued) Page 13 (Continued)

Client SLI Sample 

No.

Sample/

Layer Name

Black, Bituminous/Fibrous

None DetectedLayer 2: Underlayment CELLULOSE FIBER65%

NON FIBROUS MATERIAL35%

ACM83 30401446

Green, Org.Bound/Fibrous

None DetectedLayer 1: Vinyl Tile CELLULOSE FIBER40%

NON FIBROUS MATERIAL60%

Black, Bituminous/Fibrous

None DetectedLayer 2: Underlayment CELLULOSE FIBER65%

NON FIBROUS MATERIAL35%

ACM84 30401447

White, Rubbery

None DetectedLayer 1: Cove Base NON FIBROUS MATERIAL100%

Brown, Brittle

None DetectedLayer 2: Mastic NON FIBROUS MATERIAL100%

ACM85 30401448

Olive, Organically Bound

Layer 1: Floor Tile CHRYSOTILE4% NON FIBROUS MATERIAL96%

Black, Bituminous

None DetectedLayer 2: Mastic NON FIBROUS MATERIAL100%

ACM86 30401449

 

Layer 1: Floor Tile

Not analyzed due to positive stop instructions.

Black, Bituminous

Layer 2: Mastic CHRYSOTILE5% NON FIBROUS MATERIAL95%

ACM87 30401450

 

Layer 1: Floor Tile

Not analyzed due to positive stop instructions.

 

Layer 2: Mastic

Not analyzed due to positive stop instructions.

Samples analyzed by the EPA Test Method are subject to the limitations of light microscopy including matrix interference.  Gravimetric 
reduction and correlative analyses are recommended for all non-friable, organically bound materials.  This method has a reporting limit of 
1% or greater.  Visual estimation contains an inherent range of uncertainty.  This report must not be reproduced except in full with the 
approval of the lab, and must not be used to claim NVLAP or other gov't agency endorsement.
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Sample

Layer ID

Identification/

Account - Workorder 4001-09-18 (Continued) Page 14 (Continued)

Client SLI Sample 

No.

Sample/

Layer Name

ACM88 30401451

Olive, Organically Bound

Layer 1: Floor Tile CHRYSOTILE3% NON FIBROUS MATERIAL97%

Black, Bituminous

Layer 2: Mastic CHRYSOTILE5% NON FIBROUS MATERIAL95%

ACM89 30401452

Beige, Organically Bound

None DetectedLayer 1: Vinyl Tile CELLULOSE FIBER15%

NON FIBROUS MATERIAL85%

Gray, Fibrous

None DetectedLayer 2: Underlayment CELLULOSE FIBER95%

NON FIBROUS MATERIAL5%

ACM90 30401453

Yellow, Brittle

None DetectedLayer 1: Mastic NON FIBROUS MATERIAL100%

ACM91 30401454

Yellow, Brittle

None DetectedLayer 1: Mastic NON FIBROUS MATERIAL100%

ACM92 30401455

Yellow, Soft

None DetectedLayer 1: Mastic NON FIBROUS MATERIAL100%

ACM93 30401456

White, Fibrous

None DetectedLayer 1: Ceiling Tile CELLULOSE FIBER45%

MINERAL/GLASS WOOL35%

FOAMED GLASS10%

NON FIBROUS MATERIAL10%

ACM94 30401457

White, Fibrous

None DetectedLayer 1: Ceiling Tile CELLULOSE FIBER45%

MINERAL/GLASS WOOL35%

FOAMED GLASS10%

NON FIBROUS MATERIAL10%

Samples analyzed by the EPA Test Method are subject to the limitations of light microscopy including matrix interference.  Gravimetric 
reduction and correlative analyses are recommended for all non-friable, organically bound materials.  This method has a reporting limit of 
1% or greater.  Visual estimation contains an inherent range of uncertainty.  This report must not be reproduced except in full with the 
approval of the lab, and must not be used to claim NVLAP or other gov't agency endorsement.
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Sample

Layer ID

Identification/
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Client SLI Sample 

No.

Sample/

Layer Name

ACM95 30401458

White, Fibrous

None DetectedLayer 1: Ceiling Tile CELLULOSE FIBER45%

MINERAL/GLASS WOOL35%

FOAMED GLASS10%

NON FIBROUS MATERIAL10%

ACM96 30401459

Gray, Org.Bound/Fibrous

None DetectedLayer 1: Linoleum CELLULOSE FIBER25%

MINERAL/GLASS WOOL15%

NON FIBROUS MATERIAL60%

Yellow, Soft

None DetectedLayer 2: Mastic NON FIBROUS MATERIAL100%

ACM97 30401460

Gray, Org.Bound/Fibrous

None DetectedLayer 1: Linoleum CELLULOSE FIBER25%

MINERAL/GLASS WOOL15%

NON FIBROUS MATERIAL60%

Yellow/White, Soft/Granular

None DetectedLayer 2: Mastic/Leveling

Unable to separate individual layers.

NON FIBROUS MATERIAL100%

ACM98 30401461

Gray, Org.Bound/Fibrous

None DetectedLayer 1: Linoleum CELLULOSE FIBER25%

MINERAL/GLASS WOOL15%

NON FIBROUS MATERIAL60%

Yellow, Soft

None DetectedLayer 2: Mastic NON FIBROUS MATERIAL100%

ACM99 30401462

White, Rubbery

None DetectedLayer 1: Cove Base NON FIBROUS MATERIAL100%

Beige, Soft

None DetectedLayer 2: Cove Base Mastic NON FIBROUS MATERIAL100%

White, Granular

None DetectedLayer 3: Granular Material NON FIBROUS MATERIAL100%

ACM100 30401463

White, Fibrous

None DetectedLayer 1: Ceiling Tile CELLULOSE FIBER40%

MINERAL/GLASS WOOL30%

FOAMED GLASS20%

NON FIBROUS MATERIAL10%

Samples analyzed by the EPA Test Method are subject to the limitations of light microscopy including matrix interference.  Gravimetric 
reduction and correlative analyses are recommended for all non-friable, organically bound materials.  This method has a reporting limit of 
1% or greater.  Visual estimation contains an inherent range of uncertainty.  This report must not be reproduced except in full with the 
approval of the lab, and must not be used to claim NVLAP or other gov't agency endorsement.
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Client SLI Sample 

No.

Sample/

Layer Name

ACM101 30401464

White, Hard

None DetectedLayer 1: Ceramic Tile NON FIBROUS MATERIAL100%

Tan, Soft

None DetectedLayer 2: Mastic NON FIBROUS MATERIAL100%

ACM102 30401465

Tan, Organically Bound

Layer 1: Floor Tile CHRYSOTILE2% NON FIBROUS MATERIAL98%

Black, Bituminous

Layer 2: Mastic CHRYSOTILE5% NON FIBROUS MATERIAL95%

ACM103 30401466

 

Layer 1: Floor Tile

Not analyzed due to positive stop instructions.

 

Layer 2: Mastic

Not analyzed due to positive stop instructions.

ACM104 30401467

 

Layer 1: Floor Tile

Not analyzed due to positive stop instructions.

 

Layer 2: Mastic

Not analyzed due to positive stop instructions.

ACM105 30401468

Brown, Rubbery

None DetectedLayer 1: Cove Base NON FIBROUS MATERIAL100%

Brown, Soft

None DetectedLayer 2: Cove Base Mastic NON FIBROUS MATERIAL100%

ACM106 30401469

Black, Bituminous

Layer 1: Mastic CHRYSOTILE3% NON FIBROUS MATERIAL97%

Samples analyzed by the EPA Test Method are subject to the limitations of light microscopy including matrix interference.  Gravimetric 
reduction and correlative analyses are recommended for all non-friable, organically bound materials.  This method has a reporting limit of 
1% or greater.  Visual estimation contains an inherent range of uncertainty.  This report must not be reproduced except in full with the 
approval of the lab, and must not be used to claim NVLAP or other gov't agency endorsement.
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Client SLI Sample 

No.

Sample/

Layer Name

Tan, Fibrous

None DetectedLayer 2: Fibrous Material CELLULOSE FIBER90%

NON FIBROUS MATERIAL10%

ACM107 30401470

Yellow, Soft

None DetectedLayer 1: Carpet Mastic NON FIBROUS MATERIAL100%

Green, Organically Bound

Layer 2: Floor Tile CHRYSOTILE4% NON FIBROUS MATERIAL96%

Black, Bituminous

None DetectedLayer 3: Mastic NON FIBROUS MATERIAL100%

Black, Bituminous/Fibrous

None DetectedLayer 4: Underlayment CELLULOSE FIBER75%

SYNTHETIC FIBER15%

NON FIBROUS MATERIAL10%

ACM108 30401471

White, Fibrous

None DetectedLayer 1: Ceiling Tile CELLULOSE FIBER20%

MINERAL/GLASS WOOL55%

FOAMED GLASS15%

NON FIBROUS MATERIAL10%

ACM109 30401472

White, Fibrous

None DetectedLayer 1: Ceiling Tile CELLULOSE FIBER20%

MINERAL/GLASS WOOL55%

FOAMED GLASS15%

NON FIBROUS MATERIAL10%

ACM110 30401473

White, Fibrous

None DetectedLayer 1: Ceiling Tile CELLULOSE FIBER20%

MINERAL/GLASS WOOL55%

FOAMED GLASS15%

NON FIBROUS MATERIAL10%

ACM111 30401474

Gray, Organically Bound

Layer 1: Floor Tile CHRYSOTILE5% NON FIBROUS MATERIAL95%

Black, Bituminous

None DetectedLayer 2: Mastic NON FIBROUS MATERIAL100%

Black, Bituminous/Fibrous

None DetectedLayer 3: Underlayment CELLULOSE FIBER75%

SYNTHETIC FIBER15%

NON FIBROUS MATERIAL10%

Samples analyzed by the EPA Test Method are subject to the limitations of light microscopy including matrix interference.  Gravimetric 
reduction and correlative analyses are recommended for all non-friable, organically bound materials.  This method has a reporting limit of 
1% or greater.  Visual estimation contains an inherent range of uncertainty.  This report must not be reproduced except in full with the 
approval of the lab, and must not be used to claim NVLAP or other gov't agency endorsement.
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Client SLI Sample 

No.

Sample/

Layer Name

ACM112 30401475

Black, Bituminous

Layer 1: Mastic CHRYSOTILE4% NON FIBROUS MATERIAL96%

ACM113 30401476

 

Layer 1: Mastic

Not analyzed due to positive stop instructions.

ACM114 30401477

 

Layer 1: Mastic

Not analyzed due to positive stop instructions.

ACM115 30401478

Green, Soft

Layer 1: Mastic CHRYSOTILE3% NON FIBROUS MATERIAL97%

ACM116 30401479

 

Layer 1: Mastic

Not analyzed due to positive stop instructions.

ACM117 30401480

 

Layer 1: Mastic

Not analyzed due to positive stop instructions.

ACM118 30401481

Beige, Hard

None DetectedLayer 1: Ceramic Tile NON FIBROUS MATERIAL100%

Gray, Granular

None DetectedLayer 2: Grout NON FIBROUS MATERIAL100%

ACM119 30401482

gary, Hard

None DetectedLayer 1: Ceramic Tile NON FIBROUS MATERIAL100%

Gray, Granular

None DetectedLayer 2: Grout NON FIBROUS MATERIAL100%

Samples analyzed by the EPA Test Method are subject to the limitations of light microscopy including matrix interference.  Gravimetric 
reduction and correlative analyses are recommended for all non-friable, organically bound materials.  This method has a reporting limit of 
1% or greater.  Visual estimation contains an inherent range of uncertainty.  This report must not be reproduced except in full with the 
approval of the lab, and must not be used to claim NVLAP or other gov't agency endorsement.
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Client SLI Sample 

No.

Sample/

Layer Name

ACM120 30401483

White, Hard

None DetectedLayer 1: Ceramic Tile NON FIBROUS MATERIAL100%

Gray, Granular

None DetectedLayer 2: Grout NON FIBROUS MATERIAL100%

ACM121 30401484

White, Powdery

None DetectedLayer 1: Drywall CELLULOSE FIBER4%

MINERAL/GLASS WOOL2%

NON FIBROUS MATERIAL94%

ACM122 30401485

Gray, Soft/Fibrous

None DetectedLayer 1: Flooring CELLULOSE FIBER25%

SYNTHETIC FIBER15%

NON FIBROUS MATERIAL60%

ACM123 30401486

Gray, Soft/Fibrous

None DetectedLayer 1: Flooring CELLULOSE FIBER25%

SYNTHETIC FIBER15%

NON FIBROUS MATERIAL60%

ACM124 30401487

Gray, Fibrous

None DetectedLayer 1: Flooring CELLULOSE FIBER25%

SYNTHETIC FIBER15%

NON FIBROUS MATERIAL60%

ACM125 30401488

Beige, Hard

None DetectedLayer 1: Ceramic Tile NON FIBROUS MATERIAL100%

White, Granular

None DetectedLayer 2: Grout NON FIBROUS MATERIAL100%

ACM126 30401489

Tan, Hard

None DetectedLayer 1: Ceramic Tile NON FIBROUS MATERIAL100%

Tan, Granular

None DetectedLayer 2: Grout NON FIBROUS MATERIAL100%

Gray, Granular

None DetectedLayer 3: Adhesive NON FIBROUS MATERIAL100%

Samples analyzed by the EPA Test Method are subject to the limitations of light microscopy including matrix interference.  Gravimetric 
reduction and correlative analyses are recommended for all non-friable, organically bound materials.  This method has a reporting limit of 
1% or greater.  Visual estimation contains an inherent range of uncertainty.  This report must not be reproduced except in full with the 
approval of the lab, and must not be used to claim NVLAP or other gov't agency endorsement.
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Client SLI Sample 

No.

Sample/

Layer Name

ACM127 30401490

Green, Soft

Layer 1: Mastic CHRYSOTILE4% NON FIBROUS MATERIAL96%

ACM128 30401491

Brown, Rubbery

None DetectedLayer 1: Cove Base NON FIBROUS MATERIAL100%

Yellow, Soft

None DetectedLayer 2: Cove Base Mastic NON FIBROUS MATERIAL100%

ACM129 30401492

Brown, Brittle

None DetectedLayer 1: Flooring NON FIBROUS MATERIAL100%

Yellow, Soft

None DetectedLayer 2: Mastic NON FIBROUS MATERIAL100%

ACM129A 30401493

Yellow, Soft

None DetectedLayer 1: Carpet Mastic NON FIBROUS MATERIAL100%

Brown, Organically Bound

None DetectedLayer 2: Flooring NON FIBROUS MATERIAL100%

Yellow/Black, Soft/Bituminous

None DetectedLayer 3: Mastics

Unable to separate individual layers.

NON FIBROUS MATERIAL100%

Black, Bituminous/Fibrous

None DetectedLayer 4: Underlayment CELLULOSE FIBER75%

SYNTHETIC FIBER15%

NON FIBROUS MATERIAL10%

ACM129B 30401494

Yellow, Soft

None DetectedLayer 1: Carpet Mastic NON FIBROUS MATERIAL100%

Brown, Organically Bound

None DetectedLayer 2: Flooring NON FIBROUS MATERIAL100%

Yellow/Black, Soft/Bituminous

None DetectedLayer 3: Mastics NON FIBROUS MATERIAL100%

Samples analyzed by the EPA Test Method are subject to the limitations of light microscopy including matrix interference.  Gravimetric 
reduction and correlative analyses are recommended for all non-friable, organically bound materials.  This method has a reporting limit of 
1% or greater.  Visual estimation contains an inherent range of uncertainty.  This report must not be reproduced except in full with the 
approval of the lab, and must not be used to claim NVLAP or other gov't agency endorsement.
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Client SLI Sample 

No.

Sample/

Layer Name

ACM130 30401495

Cream, Fibrous

None DetectedLayer 1: Linoleum CELLULOSE FIBER25%

SYNTHETIC FIBER15%

NON FIBROUS MATERIAL60%

ACM131 30401496

Cream, Fibrous

None DetectedLayer 1: Linoleum SYNTHETIC FIBER15%

NON FIBROUS MATERIAL60%

CELLULOSE FIBER25%

ACM132 30401497

Cream, Fibrous

None DetectedLayer 1: Linoleum CELLULOSE FIBER25%

SYNTHETIC FIBER15%

NON FIBROUS MATERIAL60%

ACM133 30401498

Brown, Brittle/Soft

None DetectedLayer 1: Mastic NON FIBROUS MATERIAL100%

ACM134 30401499

Brown, Brittle/Soft

Layer 1: Mastic CHRYSOTILE4% NON FIBROUS MATERIAL96%

ACM135 30401500

 

Layer 1: Mastic

Not analyzed due to positive stop instructions.

ACM136 30401501

Gray, Fibrous

Layer 1: Fibrous Material CHRYSOTILE45% CELLULOSE FIBER45%

NON FIBROUS MATERIAL10%

ACM137 30401502

Brown, Rubbery

None DetectedLayer 1: Cove Base NON FIBROUS MATERIAL100%

Cream, Soft

None DetectedLayer 2: Cove Base Mastic NON FIBROUS MATERIAL100%

ACM138 30401503

Beige, Soft

None DetectedLayer 1: Soft Material NON FIBROUS MATERIAL100%

Samples analyzed by the EPA Test Method are subject to the limitations of light microscopy including matrix interference.  Gravimetric 
reduction and correlative analyses are recommended for all non-friable, organically bound materials.  This method has a reporting limit of 
1% or greater.  Visual estimation contains an inherent range of uncertainty.  This report must not be reproduced except in full with the 
approval of the lab, and must not be used to claim NVLAP or other gov't agency endorsement.
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Client SLI Sample 

No.

Sample/

Layer Name

ACM139 30401504

Brown, Soft

None DetectedLayer 1: Soft Material NON FIBROUS MATERIAL100%

ACM140 30401505

Beige, Soft

None DetectedLayer 1: Soft Material NON FIBROUS MATERIAL100%

ACM141 30401506

Brown, Rubbery

None DetectedLayer 1: Cove Base NON FIBROUS MATERIAL100%

Cream, Soft

None DetectedLayer 2: Cove Base Mastic NON FIBROUS MATERIAL100%

ACM142 30401507

Black, Brittle

None DetectedLayer 1: Flooring NON FIBROUS MATERIAL100%

Black, Bituminous

None DetectedLayer 2: Mastic NON FIBROUS MATERIAL100%

Black, Bituminous/Fibrous

None DetectedLayer 3: Underlayment CELLULOSE FIBER75%

SYNTHETIC FIBER15%

NON FIBROUS MATERIAL10%

ACM143 30401508

Beige, Hard

None DetectedLayer 1: Ceramic Tile NON FIBROUS MATERIAL100%

Yellow, Soft

None DetectedLayer 2: Adhesive NON FIBROUS MATERIAL100%

ACM144 30401509

Beige, Brittle

None DetectedLayer 1: Brittle Material NON FIBROUS MATERIAL100%

ACM145 30401510

Gray, Organically Bound

None DetectedLayer 1: Floor Tile NON FIBROUS MATERIAL100%

Samples analyzed by the EPA Test Method are subject to the limitations of light microscopy including matrix interference.  Gravimetric 
reduction and correlative analyses are recommended for all non-friable, organically bound materials.  This method has a reporting limit of 
1% or greater.  Visual estimation contains an inherent range of uncertainty.  This report must not be reproduced except in full with the 
approval of the lab, and must not be used to claim NVLAP or other gov't agency endorsement.
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Client SLI Sample 

No.

Sample/

Layer Name

Gray, Fibrous

Layer 2: Fibrous Material CHRYSOTILE55% CELLULOSE FIBER35%

NON FIBROUS MATERIAL10%

ACM146 30401511

Black, Hard

Layer 1: Hard Material CHRYSOTILE15% NON FIBROUS MATERIAL85%

ACM147 30401512

Gray, Granular

Layer 1: Glazing CHRYSOTILE2% NON FIBROUS MATERIAL98%

ACM148 30401513

 

Layer 1: Glazing

Not analyzed due to positive stop instructions.

ACM149 30401514

 

Layer 1: Glazing

Not analyzed due to positive stop instructions.

ACM150 30401515

Gray, Fibrous

Layer 1: Fibrous Material CHRYSOTILE65% CELLULOSE FIBER25%

NON FIBROUS MATERIAL10%

ACM151 30401516

Gray/Black, Bituminous

None DetectedLayer 1: Roofing MINERAL/GLASS WOOL20%

NON FIBROUS MATERIAL80%

ACM152 30401517

Gray/Black, Bituminous

None DetectedLayer 1: Roofing MINERAL/GLASS WOOL20%

NON FIBROUS MATERIAL80%

ACM153 30401518

Gray/Black, Bituminous

None DetectedLayer 1: Roofing MINERAL/GLASS WOOL20%

NON FIBROUS MATERIAL80%

ACM154 30401519

Black, Bituminous/Rubbery

None DetectedLayer 1: Rubbery Material SYNTHETIC FIBER15%

NON FIBROUS MATERIAL85%

Samples analyzed by the EPA Test Method are subject to the limitations of light microscopy including matrix interference.  Gravimetric 
reduction and correlative analyses are recommended for all non-friable, organically bound materials.  This method has a reporting limit of 
1% or greater.  Visual estimation contains an inherent range of uncertainty.  This report must not be reproduced except in full with the 
approval of the lab, and must not be used to claim NVLAP or other gov't agency endorsement.
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Client SLI Sample 

No.

Sample/

Layer Name

ACM155 30401520

Black, Bituminous/Rubbery

None DetectedLayer 1: Rubbery Material SYNTHETIC FIBER15%

NON FIBROUS MATERIAL85%

ACM156 30401521

Black, Bituminous/Rubbery

None DetectedLayer 1: Rubbery Material SYNTHETIC FIBER15%

NON FIBROUS MATERIAL85%

ACM157 30401522

Black, Bituminous

None DetectedLayer 1: Bituminous Material NON FIBROUS MATERIAL100%

ACM158 30401523

Black, Bituminous

None DetectedLayer 1: Bituminous Material NON FIBROUS MATERIAL100%

ACM159 30401524

Black, Bituminous

None DetectedLayer 1: Bituminous Material NON FIBROUS MATERIAL100%

ACM160 30401525

Gray, Soft

None DetectedLayer 1: Soft Material NON FIBROUS MATERIAL100%

ACM161 30401526

Black, Bituminous

Layer 1: Bituminous Material CHRYSOTILE5% NON FIBROUS MATERIAL95%

ACM162 30401527

 

Layer 1: Bituminous Material

Not analyzed due to positive stop instructions.

ACM163 30401528

 

Layer 1: Bituminous Material

Not analyzed due to positive stop instructions.

Samples analyzed by the EPA Test Method are subject to the limitations of light microscopy including matrix interference.  Gravimetric 
reduction and correlative analyses are recommended for all non-friable, organically bound materials.  This method has a reporting limit of 
1% or greater.  Visual estimation contains an inherent range of uncertainty.  This report must not be reproduced except in full with the 
approval of the lab, and must not be used to claim NVLAP or other gov't agency endorsement.
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Client SLI Sample 

No.

Sample/

Layer Name

ACM164 30401529

White, Rubbery

None DetectedLayer 1: Rubbery Material SYNTHETIC FIBER20%

NON FIBROUS MATERIAL80%

ACM165 30401530

White, Rubbery

None DetectedLayer 1: Rubbery Material SYNTHETIC FIBER20%

NON FIBROUS MATERIAL80%

ACM166 30401531

White, Rubbery

None DetectedLayer 1: Rubbery Material SYNTHETIC FIBER20%

NON FIBROUS MATERIAL80%

ACM167 30401532

Black, Bituminous

Layer 1: Bituminous Material CHRYSOTILE10% CELLULOSE FIBER15%

NON FIBROUS MATERIAL75%

ACM168 30401533

Cream, Soft

None DetectedLayer 1: Soft Material NON FIBROUS MATERIAL100%

ACM169 30401534

Gray, Soft

None DetectedLayer 1: Soft Material NON FIBROUS MATERIAL100%

ACM170 30401535

Yellow/Black, Granular

None DetectedLayer 1: Granular Material NON FIBROUS MATERIAL100%

ACM171 30401536

Tan, Granular

None DetectedLayer 1: Granular Material NON FIBROUS MATERIAL100%

ACM172 30401537

Tan, Granular

None DetectedLayer 1: Granular Material NON FIBROUS MATERIAL100%

Samples analyzed by the EPA Test Method are subject to the limitations of light microscopy including matrix interference.  Gravimetric 
reduction and correlative analyses are recommended for all non-friable, organically bound materials.  This method has a reporting limit of 
1% or greater.  Visual estimation contains an inherent range of uncertainty.  This report must not be reproduced except in full with the 
approval of the lab, and must not be used to claim NVLAP or other gov't agency endorsement.
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Client SLI Sample 

No.

Sample/

Layer Name

ACM173 30401538

Gray, Granular

None DetectedLayer 1: Granular Material NON FIBROUS MATERIAL100%

ACM174 30401539

Gray, Granular

None DetectedLayer 1: Granular Material NON FIBROUS MATERIAL100%

ACM175 30401540

Gray, Granular

None DetectedLayer 1: Granular Material NON FIBROUS MATERIAL100%

ACM176 30401541

Black, Bituminous

None DetectedLayer 1: Bituminous Material MINERAL/GLASS WOOL20%

NON FIBROUS MATERIAL80%

ACM177 30401542

Black, Bituminous

None DetectedLayer 1: Bituminous Material CELLULOSE FIBER15%

SYNTHETIC FIBER10%

NON FIBROUS MATERIAL75%

ACM178 30401543

Black, Bituminous

None DetectedLayer 1: Bituminous Material CELLULOSE FIBER15%

SYNTHETIC FIBER10%

NON FIBROUS MATERIAL75%

ACM179 30401544

Tan, Granular

None DetectedLayer 1: Granular Material NON FIBROUS MATERIAL100%

ACM180 30401545

Tan, Granular

None DetectedLayer 1: Granular Material NON FIBROUS MATERIAL100%

ACM181 30401546

Tan, Granular

None DetectedLayer 1: Granular Material NON FIBROUS MATERIAL100%

Samples analyzed by the EPA Test Method are subject to the limitations of light microscopy including matrix interference.  Gravimetric 
reduction and correlative analyses are recommended for all non-friable, organically bound materials.  This method has a reporting limit of 
1% or greater.  Visual estimation contains an inherent range of uncertainty.  This report must not be reproduced except in full with the 
approval of the lab, and must not be used to claim NVLAP or other gov't agency endorsement.
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Client SLI Sample 

No.

Sample/

Layer Name

ACM182 30401547

Tan, Granular

None DetectedLayer 1: Granular Material NON FIBROUS MATERIAL100%

ACM183 30401548

Tan, Granular

None DetectedLayer 1: Granular Material NON FIBROUS MATERIAL100%

ACM184 30401549

Tan, Granular

None DetectedLayer 1: Granular Material NON FIBROUS MATERIAL100%

ACM185 30401550

Yellow, Granular

None DetectedLayer 1: Granular Material NON FIBROUS MATERIAL100%

ACM186 30401551

Yellow, Granular

None DetectedLayer 1: Granular Material NON FIBROUS MATERIAL100%

ACM187 30401552

Yellow, Granular

None DetectedLayer 1: Granular Material NON FIBROUS MATERIAL100%

ACM188 30401553

Gray, Granular

None DetectedLayer 1: Granular Material NON FIBROUS MATERIAL100%

ACM189 30401554

Gray, Granular

None DetectedLayer 1: Granular Material NON FIBROUS MATERIAL100%

ACM190 30401555

Gray, Granular

None DetectedLayer 1: Granular Material NON FIBROUS MATERIAL100%

Samples analyzed by the EPA Test Method are subject to the limitations of light microscopy including matrix interference.  Gravimetric 
reduction and correlative analyses are recommended for all non-friable, organically bound materials.  This method has a reporting limit of 
1% or greater.  Visual estimation contains an inherent range of uncertainty.  This report must not be reproduced except in full with the 
approval of the lab, and must not be used to claim NVLAP or other gov't agency endorsement.
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Client SLI Sample 

No.

Sample/

Layer Name

ACM191 30401556

Gray, Granular

Layer 1: Glazing CHRYSOTILE2% NON FIBROUS MATERIAL98%

ACM192 30401557

 

Layer 1: Glazing

Not analyzed due to positive stop instructions.

ACM193 30401558

 

Layer 1: Glazing

Not analyzed due to positive stop instructions.

ACM194 30401559

Black, Bituminous

Layer 1: Roofing Material CHRYSOTILE15% CELLULOSE FIBER10%

SYNTHETIC FIBER5%

NON FIBROUS MATERIAL70%

ACM195 30401560

 

Layer 1: Roofing Material

Not analyzed due to positive stop instructions.

ACM196 30401561

 

Layer 1: Roofing Material

Not analyzed due to positive stop instructions.

ACM197 30401562

Black, Bituminous

Layer 1: Roofing Material CHRYSOTILE15% CELLULOSE FIBER10%

SYNTHETIC FIBER5%

NON FIBROUS MATERIAL70%

ACM198 30401563

 

Layer 1: Roofing Material

Not analyzed due to positive stop instructions.

ACM199 30401564

 

Layer 1: Roofing Material

Not analyzed due to positive stop instructions.

Samples analyzed by the EPA Test Method are subject to the limitations of light microscopy including matrix interference.  Gravimetric 
reduction and correlative analyses are recommended for all non-friable, organically bound materials.  This method has a reporting limit of 
1% or greater.  Visual estimation contains an inherent range of uncertainty.  This report must not be reproduced except in full with the 
approval of the lab, and must not be used to claim NVLAP or other gov't agency endorsement.
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Client SLI Sample 
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Sample/

Layer Name

ACM200 30401565

Gray/Black, Bituminous

Layer 1: Bituminous Material CHRYSOTILE6% NON FIBROUS MATERIAL94%

ACM201 30401566

 

Layer 1: Bituminous Material

Not analyzed due to positive stop instructions.

ACM202 30401567

 

Layer 1: Bituminous Material

Not analyzed due to positive stop instructions.

ACM203 30401568

Black, Bituminous

Layer 1: Roofing Material CHRYSOTILE15% CELLULOSE FIBER10%

SYNTHETIC FIBER5%

NON FIBROUS MATERIAL70%

ACM204 30401569

 

Layer 1: Roofing Material

Not analyzed due to positive stop instructions.

ACM205 30401570

 

Layer 1: Roofing Material

Not analyzed due to positive stop instructions.

ACM206 30401571

Gray, Granular

Layer 1: Textured Material CHRYSOTILE5% NON FIBROUS MATERIAL95%

ACM207 30401572

Gray, Soft

Layer 1: Soft Material CHRYSOTILE7% NON FIBROUS MATERIAL93%

ACM208 30401573

Black, Fibrous

Layer 1: Linoleum CHRYSOTILE20% CELLULOSE FIBER25%

NON FIBROUS MATERIAL55%

Samples analyzed by the EPA Test Method are subject to the limitations of light microscopy including matrix interference.  Gravimetric 
reduction and correlative analyses are recommended for all non-friable, organically bound materials.  This method has a reporting limit of 
1% or greater.  Visual estimation contains an inherent range of uncertainty.  This report must not be reproduced except in full with the 
approval of the lab, and must not be used to claim NVLAP or other gov't agency endorsement.
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Client SLI Sample 
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Sample/

Layer Name

ACM209 30401574

White, Fibrous

None DetectedLayer 1: Ceiling Tile CELLULOSE FIBER40%

MINERAL/GLASS WOOL30%

FOAMED GLASS20%

NON FIBROUS MATERIAL10%

ACM210 30401575

Green, Fibrous

Layer 1: Linoleum CHRYSOTILE20% CELLULOSE FIBER25%

NON FIBROUS MATERIAL55%

ACM17D 30401576

Black, Hard

None DetectedLayer 1: Hard Material NON FIBROUS MATERIAL100%

ACM38D 30401577

Gray, Organically Bound

Layer 1: Floor Tile CHRYSOTILE<1% NON FIBROUS MATERIAL100%

Black, Bituminous

Layer 2: Mastic CHRYSOTILE6% NON FIBROUS MATERIAL94%

ACM60D 30401578

Gray, Organically Bound

Layer 1: Floor Tile CHRYSOTILE2% NON FIBROUS MATERIAL98%

Black, Bituminous

Layer 2: Mastic CHRYSOTILE5% NON FIBROUS MATERIAL95%

ACM65D 30401579

White, Fibrous

None DetectedLayer 1: Ceiling Tile CELLULOSE FIBER40%

MINERAL/GLASS WOOL30%

FOAMED GLASS20%

NON FIBROUS MATERIAL10%

ACM88D 30401580

Brown, Organically Bound

Layer 1: Floor Tile CHRYSOTILE<1% NON FIBROUS MATERIAL100%

Black, Bituminous

None DetectedLayer 2: Mastic NON FIBROUS MATERIAL100%

Samples analyzed by the EPA Test Method are subject to the limitations of light microscopy including matrix interference.  Gravimetric 
reduction and correlative analyses are recommended for all non-friable, organically bound materials.  This method has a reporting limit of 
1% or greater.  Visual estimation contains an inherent range of uncertainty.  This report must not be reproduced except in full with the 
approval of the lab, and must not be used to claim NVLAP or other gov't agency endorsement.
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Sample/

Layer Name

ACM100D 30401581

White, Fibrous

None DetectedLayer 1: Ceiling Tile CELLULOSE FIBER40%

MINERAL/GLASS WOOL30%

FOAMED GLASS20%

NON FIBROUS MATERIAL10%

ACM136D 30401582

Gray/Black, Bituminous/Fibrous

Layer 1: Fibrous Material CHRYSOTILE45% CELLULOSE FIBER45%

NON FIBROUS MATERIAL10%

ACM167D 30401583

Black, Bituminous

Layer 1: Roofing Material CHRYSOTILE15% CELLULOSE FIBER10%

SYNTHETIC FIBER5%

NON FIBROUS MATERIAL70%

ACM187D 30401584

Yellow, Granular

None DetectedLayer 1: Granular Material NON FIBROUS MATERIAL100%

ACM210D 30401585

Green, Fibrous

Layer 1: Linoleum CHRYSOTILE20% CELLULOSE FIBER25%

NON FIBROUS MATERIAL55%

Samples analyzed by the EPA Test Method are subject to the limitations of light microscopy including matrix interference.  Gravimetric 
reduction and correlative analyses are recommended for all non-friable, organically bound materials.  This method has a reporting limit of 
1% or greater.  Visual estimation contains an inherent range of uncertainty.  This report must not be reproduced except in full with the 
approval of the lab, and must not be used to claim NVLAP or other gov't agency endorsement.

Total Number of Pages in Report: 31

Analyst: SAMANI ABDELFADIEL

Amended Report

Results relate only to samples as received by the laboratory. Visit www.slabinc.com for current certifications.

Reviewed By: Mona F. Tarabay, Analyst
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B. LEAD PAINT LABORATORY RESULTS 



SCHNEIDER LABORATORIES
I N C O R P O R A T E D

2512 W. Cary Street • Richmond, Virginia • 23220-5117

804-353-6778 • 800-785-LABS (5227) • (FAX) 804-359-1475

Excellence in Service and Technology

AIHA/ELLAP 100527, NVLAP 101150-0, NYELAP/NELAC 11413, CAELAP 2078, NC 593, SC 93003

LABORATORY ANALYSIS REPORT
Lead Analysis based on EPA 7000B Method

CLIENT: Harenda Management Group

ADDRESS: 1237 West Bruce Street

Milwaukee, WI  53204

ACCOUNT #: 4001-09-16

PROJECT NAME: Mirro Building No. 9

PO NO.:

JOB LOCATION:

PROJECT NO.: 09-0845

DATE RECEIVED: 11/6/2009

DATE ANALYZED: 11/12/2009

DATE COLLECTED:

DATE REPORTED: 11/13/2009

Sample Type: PAINT

Using SLI P26 A14 

SLI

Sample

No.

Client

Sample

No.

Sample

Description

Sample

Wt

(mg)

Total

Lead

(µg)*

Lead

Conc

(% by wt)

Lead

Conc

PPM

30385474 LBP-1 485 619.1 0.128 1,276

30385475 LBP-2 643 740.2 0.115

Sample contains substrate which may affect the calculation of weight percent.

1,151

30385476 LBP-3 382 87,264.0 22.844 228,440

30385477 LBP-4 361 259.6 0.072 719

30385478 LBP-5 490 24.9 0.005 51

30385479 LBP-6 340 1,896.7 0.558 5,578

30385480 LBP-7 300 < 20.0 < 0.007 < 67

30385481 LBP-8 418 2,773.8 0.664 6,636

30385482 LBP-9 518 1,745.3 0.337 3,369

30385483 LBP-10 530 74,397.2 14.037 140,372

30385484 LBP-11 456 1,177.6 0.258

Sample contains substrate which may affect the calculation of weight percent.

2,583

30385485 LBP-12 523 1,972.3 0.377 3,771

30385486 LBP-13 398 168.7 0.042 424

30385487 LBP-14 453 282.3 0.062 623

30385488 LBP-15 572 2,225.0 0.389 3,890

30385489 LBP-16 493 98,995.5 20.080 200,802

Minimum Reporting Limit:  20.0 µg. Lead Based Paint contains 0.5% lead by weight per Federal statute.  The OSHA Lead in 
Construction Standard,  29 CFR 1926.62, is invoked if any lead is present in the sample.  Lead-free paint is defined as <0.06% by 
weight (CPSC).  *Data precision justifies 2 significant figures.   All internal QC parameters were met.  Unusual sample conditions, if 
any, are described.

Total Number of Pages in Report: 5

Results relate only to samples as received by the laboratory.
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SLI

Sample

No.

Client

Sample

No.

Sample

Description

Sample

Wt

(mg)

Total

Lead

(µg)*

Lead

Conc

(% by wt)

Lead

Conc

PPM

30385490 LBP-17 578 1,283.6 0.222 2,221

30385491 LBP-18 516 1,669.6 0.324

Sample contains substrate which may affect the calculation of weight percent.

3,236

30385492 LBP-19 339 66.6 0.020 196

30385493 LBP-20 544 36,441.7 6.699

Sample contains substrate which may affect the calculation of weight percent.

66,988

30385494 LBP-21 444 16,990.9 3.827 38,268

30385495 LBP-22 469 6,190.9 1.320

Sample contains substrate which may affect the calculation of weight percent.

13,200

30385496 LBP-23 604 4,230.7 0.700 7,005

30385497 LBP-24 504 146,222.6 29.012 290,124

30385498 LBP-25 430 4,136.1 0.962 9,619

30385499 LBP-26 367 1,170.1 0.319 3,188

30385500 LBP-27 481 305.0 0.063 634

30385501 LBP-28 427 195.2 0.046 457

30385502 LBP-29 569 2,565.6 0.451

Sample contains substrate which may affect the calculation of weight percent.

4,509

30385503 LBP-30 488 32.5 0.007 67

30385504 LBP-31 470 59.0 0.013 126

30385505 LBP-32 500 297.4 0.059 595

30385506 LBP-33 538 1,805.8 0.336

Sample contains substrate which may affect the calculation of weight percent.

3,357

30385507 LBP-34 431 1,200.3 0.278 2,785

30385508 LBP-35 442 202.8 0.046 459

30385509 LBP-36 563 679.6 0.121

Sample contains substrate which may affect the calculation of weight percent.

1,207

30385510 LBP-37 435 1,775.6 0.408

Sample contains substrate which may affect the calculation of weight percent.

4,082

30385511 LBP-38 474 376.9 0.080 795

30385512 LBP-39 429 656.9 0.153 1,531

30385513 LBP-40 443 28.7 0.006 65

30385514 LBP-41 544 547.2 0.101 1,006

30385515 LBP-42 530 248.2 0.047 468

30385516 LBP-43 504 335.3 0.067

Sample contains substrate which may affect the calculation of weight percent.

665

30385517 LBP-44 435 380.7 0.088 875

30385518 LBP-45 487 1,904.2 0.391 3,910

Minimum Reporting Limit:  20.0 µg. Lead Based Paint contains 0.5% lead by weight per Federal statute.  The OSHA Lead in 
Construction Standard,  29 CFR 1926.62, is invoked if any lead is present in the sample.  Lead-free paint is defined as <0.06% by 
weight (CPSC).  *Data precision justifies 2 significant figures.   All internal QC parameters were met.  Unusual sample conditions, if 
any, are described.

Total Number of Pages in Report: 5

Results relate only to samples as received by the laboratory.
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SLI

Sample

No.

Client

Sample

No.

Sample

Description

Sample

Wt

(mg)

Total

Lead

(µg)*

Lead

Conc

(% by wt)

Lead

Conc

PPM

30385519 LBP-46 430 539.6 0.125 1,255

30385520 LBP-47 556 1,699.9 0.306 3,057

30385521 LBP-48 369 452.6 0.123 1,226

30385522 LBP-49 433 202.8 0.047 468

30385523 LBP-50 470 81.7 0.017 174

30385524 LBP-51 326 607.7 0.186 1,864

30385525 LBP-52 405 1,079.2 0.266 2,665

30385526 LBP-53 518 51.4 0.010 99

30385527 LBP-54 639 376.9 0.059 590

30385528 LBP-55 389 452.6 0.116 1,163

30385529 LBP-56 615 2,698.1 0.439 4,387

30385530 LBP-57 428 1,518.2 0.355 3,547

30385531 LBP-58 392 64,880.3 16.551

Sample contains substrate which may affect the calculation of weight percent.

165,511

30385532 LBP-59 547 166,959.2 30.523

Sample contains substrate which may affect the calculation of weight percent.

305,227

30385533 LBP-60 545 1,132.2 0.208 2,077

30385534 LBP-61 568 25,088.6 4.417 44,170

30385535 LBP-62 367 524.5 0.143 1,429

30385536 LBP-63 583 67,434.8 11.567

Sample contains substrate which may affect the calculation of weight percent.

115,669

30385537 LBP-64 452 4,192.9 0.928 9,276

30385538 LBP-65 436 1,843.7 0.423 4,229

30385539 LBP-66 566 1,964.8 0.347 3,471

30385540 LBP-67 165 236.9 0.144 1,436

30385541 LBP-68 145 448.8 0.310 3,095

30385542 LBP-69 418 247,635.1 59.243 592,429

30385543 LBP-70 244 32.5 0.013 133

30385544 LBP-71 548 159,838.1 29.168

Sample contains substrate which may affect the calculation of weight percent.

291,675

30385545 LBP-72 574 4,930.9 0.859 8,590

Analysis Run ID: 44627

30385546 LBP-73 544 467.1 0.086 859

30385547 LBP-74 377 402.4 0.107 1,067

30385548 LBP-75 624 3,933.1 0.630

Sample contains substrate which may affect the calculation of weight percent.

6,303

Minimum Reporting Limit:  20.0 µg. Lead Based Paint contains 0.5% lead by weight per Federal statute.  The OSHA Lead in 
Construction Standard,  29 CFR 1926.62, is invoked if any lead is present in the sample.  Lead-free paint is defined as <0.06% by 
weight (CPSC).  *Data precision justifies 2 significant figures.   All internal QC parameters were met.  Unusual sample conditions, if 
any, are described.

Total Number of Pages in Report: 5

Results relate only to samples as received by the laboratory.



Account - Workorder 4001-09-16 (Continued) Page 4

SLI

Sample

No.

Client

Sample

No.

Sample

Description

Sample

Wt

(mg)

Total

Lead

(µg)*

Lead

Conc

(% by wt)

Lead

Conc

PPM

30385549 LBP-76 456 1,702.7 0.373 3,734

30385550 LBP-77 536 38,723.8 7.225 72,246

30385551 LBP-78 452 1,589.4 0.352 3,516

30385552 LBP-79 492 1,476.1 0.300 3,000

30385553 LBP-80 500 1,508.5 0.302 3,017

30385554 LBP-81 537 1,265.8 0.236 2,357

30385555 LBP-82 519 3,164.5 0.610 6,097

30385556 LBP-83 326 467.1 0.143 1,433

30385557 LBP-84 263 3,225.2 1.226 12,263

30385558 LBP-85 311 68,144.6 21.911 219,114

30385559 LBP-86 376 26,589.4 7.072 70,717

30385560 LBP-87 469 142,760.8 30.439 304,394

30385561 LBP-88 290 23,103.3 7.967 79,667

30385562 LBP-89 193 3,933.1 2.038 20,379

30385563 LBP-90 463 370.0 0.080 799

30385564 LBP-91 580 1,953.4 0.337 3,368

30385565 LBP-92 608 1,039.3 0.171 1,709

30385566 LBP-93 478 1,087.8 0.228 2,276

30385567 LBP-94 539 390.2 0.072 724

30385568 LBP-95 515 717.8 0.139 1,394

30385569 LBP-96 499 72,189.4 14.467 144,668

30385570 LBP-97 592 13,496.9 2.280

Sample contains substrate which may affect the calculation of weight percent.

22,799

30385571 LBP-98 398 240.6 0.060

Sample contains substrate which may affect the calculation of weight percent.

604

30385572 LBP-99 537 119,301.0 22.216

Sample contains substrate which may affect the calculation of weight percent.

222,162

30385573 LBP-100 477 2,557.8 0.536 5,362

30385574 LBP-101 346 855.4 0.247 2,472

30385575 LBP-102 655 62,886.3 9.601 96,010

30385576 LBP-103 364 1,686.5 0.463

Sample contains substrate which may affect the calculation of weight percent.

4,633

30385577 LBP-104 573 120,109.9 20.962 209,616

30385578 LBP-105 361 1,217.3 0.337 3,372

30385579 LBP-106 422 29,825.2 7.068

Sample contains substrate which may affect the calculation of weight percent.

70,676

Minimum Reporting Limit:  20.0 µg. Lead Based Paint contains 0.5% lead by weight per Federal statute.  The OSHA Lead in 
Construction Standard,  29 CFR 1926.62, is invoked if any lead is present in the sample.  Lead-free paint is defined as <0.06% by 
weight (CPSC).  *Data precision justifies 2 significant figures.   All internal QC parameters were met.  Unusual sample conditions, if 
any, are described.

Total Number of Pages in Report: 5

Results relate only to samples as received by the laboratory.
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SLI

Sample

No.

Client

Sample

No.

Sample

Description

Sample

Wt

(mg)

Total

Lead

(µg)*

Lead

Conc

(% by wt)

Lead

Conc

PPM

30385580 LBP-107 338 18,957.4 5.609 56,087

30385581 LBP-108 469 1,403.3 0.299 2,992

30385582 LBP-109 432 22,294.4 5.161 51,607

30385583 LBP-110 224 10,665.6 4.761 47,614

30385584 LBP-111 188 22.1 0.012 118

30385585 LBP-112 403 665.3 0.165 1,651

30385586 LBP-113 246 4,074.6 1.656 16,563

30385587 LBP-114 462 4,519.5 0.978 9,783

30385588 LBP-115 409 224.4 0.055

Sample contains substrate which may affect the calculation of weight percent.

549

30385589 LBP-116 418 337.6 0.081

Sample contains substrate which may affect the calculation of weight percent.

808

30385590 LBP-117 524 360,946.8 68.883

Sample contains substrate which may affect the calculation of weight percent.

688,830

30385591 LBP-118 617 419,596.3 68.006 680,059

30385592 LBP-119 534 142,760.8 26.734 267,342

30385593 LBP-120 549 839.2 0.153

Sample contains substrate which may affect the calculation of weight percent.

1,529

30385594 LBP-121 516 378.1 0.073

Sample contains substrate which may affect the calculation of weight percent.

733

30385595 LBP-122 548 183,208.8 33.432 334,323

30385596 LBP-123 609 1,565.1 0.257 2,570

30385597 LBP-124 465 2,416.3 0.520 5,196

30385598 LBP-125 361 370.0 0.102 1,025

Analysis Run ID: 44636

Minimum Reporting Limit:  20.0 µg. Lead Based Paint contains 0.5% lead by weight per Federal statute.  The OSHA Lead in 
Construction Standard,  29 CFR 1926.62, is invoked if any lead is present in the sample.  Lead-free paint is defined as <0.06% by 
weight (CPSC).  *Data precision justifies 2 significant figures.   All internal QC parameters were met.  Unusual sample conditions, if 
any, are described.

Analyst: Dara L. Fox

Total Number of Pages in Report: 5

Visit www.slabinc.com for current certifications.Results relate only to samples as received by the laboratory.

Reviewed By Julene M. Cartwright, Analyst











SCHNEIDER LABORATORIES
I N C O R P O R A T E D

2512 W. Cary Street • Richmond, Virginia • 23220-5117

804-353-6778 • 800-785-LABS (5227) • (FAX) 804-359-1475

Excellence in Service and Technology

AIHA/ELLAP 100527, NVLAP 101150-0, NYELAP/NELAC 11413, CAELAP 2078, NC 593, SC 93003

LABORATORY ANALYSIS REPORT
Lead Analysis based on EPA 7000B Method

CLIENT: Harenda Management Group

ADDRESS: 1237 West Bruce Street

Milwaukee, WI  53204

ACCOUNT #: 4001-09-19

PROJECT NAME: Mirro Building No. 9

PO NO.:

JOB LOCATION:

PROJECT NO.: 09-0845

DATE RECEIVED: 11/20/2009

DATE ANALYZED: 11/27/2009

DATE COLLECTED:

DATE REPORTED: 11/28/2009

Sample Type: PAINT

Using SLI P26 A14 

SLI

Sample

No.

Client

Sample

No.

Sample

Description

Sample

Wt

(mg)

Total

Lead

(µg)*

Lead

Conc

(% by wt)

Lead

Conc

PPM

30402482 LBP126 688 2,535.1 0.368 3,685

30402483 LBP127 673 67,765.9 10.069 100,692

30402484 LBP128 697 79,400.0 11.392 113,917

30402485 LBP129 685 2,922.9 0.427 4,267

30402486 LBP130 682 1,650.0 0.242 2,419

30402487 LBP131 662 200.7 0.030 303

30402488 LBP132 690 286,476.2 41.518 415,183

30402489 LBP133 642 195,253.3 30.413 304,133

30402490 LBP134 699 198,355.7 28.377 283,771

30402491 LBP135 690 2,050.4 0.297 2,972

30402492 LBP136 508 99.8 0.020 197

30402493 LBP137 683 1,091.6 0.160 1,598

30402494 LBP138 641 53.3 0.008 83

30402495 LBP139 309 251.1 0.081 813

30402496 LBP140 620 199,131.3 32.118

Sample contains substrate which may affect the calculation of weight percent.

321,180

30402497 LBP141 689 47,649.9 6.916 69,158

30402498 LBP142 187 2,127.9 1.138 11,379

Minimum Reporting Limit:  20.0 µg. Lead Based Paint contains 0.5% lead by weight per Federal statute.  The OSHA Lead in 
Construction Standard,  29 CFR 1926.62, is invoked if any lead is present in the sample.  Lead-free paint is defined as <0.06% by 
weight (CPSC).  *Data precision justifies 2 significant figures.   All internal QC parameters were met.  Unusual sample conditions, if 
any, are described.

Total Number of Pages in Report: 2

Results relate only to samples as received by the laboratory.
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SLI

Sample

No.

Client

Sample

No.

Sample

Description

Sample

Wt

(mg)

Total

Lead

(µg)*

Lead

Conc

(% by wt)

Lead

Conc

PPM

30402499 LBP143 663 1,456.1 0.220 2,196

30402500 LBP144 697 600.1 0.086 861

30402501 LBP145 675 96,075.4 14.233 142,334

30402502 LBP146 654 4,066.9 0.622 6,219

30402503 LBP147 615 99,565.7 16.190 161,895

30402504 LBP148 617 79,400.0 12.869 128,687

30402505 LBP149 625 3,873.0 0.620 6,197

30402506 LBP150 687 1,937.0 0.282 2,820

30402507 LBP151 650 39,700.0 6.108 61,077

30402508 LBP152 552 60,397.7 10.942 109,416

30402509 LBP153 684 1,898.2 0.278 2,775

30402510 LBP154 490 16,262.8 3.319 33,189

30402511 LBP155 619 1,934.0 0.312 3,124

30402512 LBP156 675 39,893.9 5.910 59,102

30402513 LBP157 625 2,573.9 0.412 4,118

30402514 LBP158 648 1,843.9 0.285 2,846

30402515 LBP159 649 1,200.2 0.185 1,849

30402516 LBP160 633 1,355.3 0.214 2,141

30402517 LBP161 664 123.1 0.019 185

30402518 LBP162 681 1,913.8 0.281 2,810

30402519 LBP163 680 382.9 0.056 563

30402520 LBP164 695 3,485.2 0.501 5,015

30402521 LBP165 655 1,681.1 0.257 2,567

Analysis Run ID: 44708

Minimum Reporting Limit:  20.0 µg. Lead Based Paint contains 0.5% lead by weight per Federal statute.  The OSHA Lead in 
Construction Standard,  29 CFR 1926.62, is invoked if any lead is present in the sample.  Lead-free paint is defined as <0.06% by 
weight (CPSC).  *Data precision justifies 2 significant figures.   All internal QC parameters were met.  Unusual sample conditions, if 
any, are described.

Analyst: HANY IBRAHIM

Total Number of Pages in Report: 2

Visit www.slabinc.com for current certifications.Results relate only to samples as received by the laboratory.

Reviewed By Hany Ibrahim, Analyst





SCHNEIDER LABORATORIES
I N C O R P O R A T E D

2512 W. Cary Street • Richmond, Virginia • 23220-5117

804-353-6778 • 800-785-LABS (5227) • (FAX) 804-359-1475

Excellence in Service and Technology

AIHA/ELLAP 100527, NVLAP 101150-0, NYELAP/NELAC 11413, CAELAP 2078, NC 593, SC 93003

LABORATORY ANALYSIS REPORT
Lead Analysis based on EPA 7000B Method

CLIENT: Harenda Management Group

ADDRESS: 1237 West Bruce Street

Milwaukee, WI  53204

ACCOUNT #: 4001-09-21

PROJECT NAME: Mirro Bldg No 9

PO NO.:

JOB LOCATION:

PROJECT NO.: 09-0845

DATE RECEIVED: 11/20/2009

DATE ANALYZED: 12/1/2009

DATE COLLECTED:

DATE REPORTED: 12/1/2009

Sample Type: PAINT

Using SLI P26 A14 

SLI

Sample

No.

Client

Sample

No.

Sample

Description

Sample

Wt

(mg)

Total

Lead

(µg)*

Lead

Conc

(% by wt)

Lead

Conc

PPM

30402582 LBP166 696 274,528.1 39.444 394,437

30402583 LBP167 674 6,446.0 0.956 9,564

30402584 LBP168 648 56,338.0 8.694 86,941

30402585 LBP169 671 512.3 0.076 763

30402586 LBP170 646 3,278.1 0.507 5,075

30402587 LBP171 678 1,355.4 0.200 1,999

30402588 LBP172 699 398.4 0.057 570

30402589 LBP173 678 1,193.7 0.176 1,761

30402590 LBP174 646 175,223.5 27.124 271,244

30402591 LBP175 664 46,929.5 7.068 70,677

Analysis Run ID: 44721

Minimum Reporting Limit:  20.0 µg. Lead Based Paint contains 0.5% lead by weight per Federal statute.  The OSHA Lead in 
Construction Standard,  29 CFR 1926.62, is invoked if any lead is present in the sample.  Lead-free paint is defined as <0.06% by 
weight (CPSC).  *Data precision justifies 2 significant figures.   All internal QC parameters were met.  Unusual sample conditions, if 
any, are described.

Analyst: ABISOLA O. KASALI

Total Number of Pages in Report: 1

Visit www.slabinc.com for current certifications.Results relate only to samples as received by the laboratory.

Reviewed By Marti H. Baird, Analyst
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C. LIGHT BALLAST LABORATORY RESULTS 
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D. DIELECTRIC FLUIDS LABORATORY RESULTS 
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E. FLOOR DIAGRAMS OF ASBESTOS SAMPLE LOCATIONS 
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F. FLOOR DIAGRAMS OF PAINT SAMPLE LOCATIONS 
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G.    HMG CERTIFICATION 






